XYJK800 2WD

XYJK800 ENTIRE VEHICLE SPARE PARTS LIST

NN RS
DIFFUSION

http://www. capadif. com

CHINA < XINGYUE GROUP CO.,LTD

(58— R AS-22)
(first VERSION-Z2)



fiE A U B
AL H 4R 7 XYJK8002 8 5 22 (1 B A3 LA, 1T WA BC AR I, 57
L AT B ARy, N S B EORAS AT WS (A R, RAZ AT 2 PR el USRS
2. AP ZE, NAETT BBV,
3. B (/) FonZ T AL, AREERAA
4. CGRMRRRT) FRoRJy gl SEs,  Bige R RIE T 5
5. EM AU, A TATER
6. A B P i A AR TR B R A, SRR SEBSRARAT RE A, TS
TR H 0L, MARRMER AL, SiEREdEIE.
8. "k "HRKIR “HBUFREEAR” « ok For GRS . “hkokok” For “ IR

INSTRUCTION FOR USER

This parts catalongue is compiled all service parts for XYJK800,Please reference:

1. Replacement parts order must contain both the part code and required quantities( each required part of cc
code).

2. 1f the parts has color, the color must be indicated in the order.
3.Unit price marked (/) is one of components,con’ t be sold respectively.
4. Parts marked italic & bold, must pre-order before sending.

5.Parts if must be replaced, we do not make a notice.

6. This catalogue is only used to recognised the parts, it may be different with actual shape, please consult

7.This parts catalogue is edited hurryingly, if something wrong, please correct and give a grant instructior

8. "% ”state “low degree of damaged parts” . “%” state “medium degree of parts” . “Yk%” state “high
parts” .




E-1

K3 E-—TGNITION

E-1 k3B INGITION DEVICE
i) AR wame mny | wms |mam
REF NO. (gg;{?\]g%) giﬁ( DESCRIPTION REGD NO. PRICE PRICE REQ.
01 |S11-3705100 RUK 2 P IGNITION COIL 1
02 Q2320525 + A E Sk KE24]  [CROSS  SLOT  ROUND HEAD WOOD BOLT 4
03 |S11-3705001 KK P SR IGNITION COIL BRACKET 1
04 |S11-3707100 KACZE MK SPARKING PLUG ASSEMBLY 3
05 Q1460820 LY BOLT 1
06 [S11-3707040 3 WL |3th CYLINDER HIGH PRESSURE CABLE ASSEMBLY| 1
07 [S11-3707030 2 L RERE . [2nd CYLINDER HIGH PRESSURE CABLE ASSEMBLY| 1
08 |S11-3707020 1 T R 26 2k 1st CYLINDER HIGH PRESSURE CABLE ASSEMBLY| 1
09 |S11-3724183 RUK ER P WUE R IGNITION COIL DUAL CLIP 1
10 [S11-3708110BB |2zl i ik STARTER ASSEMBLY 1




E-2
HT 7%--CYLINDER COVER




E-2 %I #---CYLINDER COVER

5 | HARRES  (PART oo, DESCRIPTION o] wiry | owms s
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
01 [372-1003074 KACTEYE SPARKING PLUG PROTECTION TUBE 3
02 Q1400638 VAV L Yz HEXAGON BOLT 12
03 [372-1003051 AL T B CYLINDER COVER BOLT 8
04 [372-1003052 AR AR CYLINDER COVER BOLT WASHER 8
05 |S11-3808013 IKIRAE KA WATER TEMPERATURE SENSOR 1
06 |S11-1003069 MRS R A A R 32 [CAMSHAFT PHASE SENSOR 1
07 Q1400816 VAV L Yz HEXGON BOLT 1
08 |372-1003023 S8 VALVE GUIDE PIPE 12
09 |372-1003022 HES R B EXHAUST VALVE SEAT RING 6
10 [372-1003021 HEAT A P INTAKE VALVE SEAT RING 6
11 |372-1003040 AT 5 3 B CYLINDER COVER GASKET ASSEMBLY 1
12 [372-1003202 LGRSt FRONT  LUG 1
13 |Q1840816 VAYi: Rk Vi HEXGON FLANGE FACING BOLT 2
14 [372-1003067 i BLOCKAGE LID 1
15 [372-1003066BA  |/"#¢ i3t CAMSHAFT SEAL 1
16 |372-1003010 SRR R, CYLINDER COVER ASSEMBLY 1
17 [372-1003063 AR 25 E 12 |CAMSHAFT BEARING COVER LOCATING SLEEVE 1
18 |S11-3808010 T B AL AR Sk TEMPERATURE SENSOR ASSEMBLY 1
19 |372-1003201BA |j5 mE- REAR LUG 1
21 |372-1003024 Wi e 2 BOWL PLUG 1
22 [372-1003028 b3 STOPPER 1
23 [372-1003038 Rk g A DUAL HEAD BOLT 1
24 |372-1003076 fKE WATER-PROOF JACKET 1
26 [372-1306017 B IK SHORT CIRCLE WATER PIPE 1
27 |A11-1303421 TR E b GAS BLEEDER LID 1




E-3

35 SEEFFNL#-—PISTON CRANK MECHANISM

E-3 ¥EZEEFHLM---PISTON CRANK MECHANISM

5 [H A f amE iy | RMs | RNE
REF NO. &jﬂtl\f(?) (PART %ﬁﬁ DESCRIFTION REGD NO. PRICE PRICE REQ.
01 |372-1DE1004030 |imsesrim (—4%) [PISTON RING ASSEMBLY (ONE UNIT) 3
02 [372-1004031 EFEAY PISTON PIN 3
03 |372-1004021 yE e PISTON 3
04 [372-1004110 ERT A CONNECTING ROD ASSEMBLY 3
05 [372-1DF1004110 [3EAFF~ (—&%) [CONNECTING ROD BUSHING (ONE UNIT) 3




E-6
S & 4i——INDUCTION SYSTEM




E-6 #SZA%---INDUCTION SYSTEM

= AR bt ey | owms [moens
RET 71\17—0. (lif\lj;ﬁNO?) AR DESCRIPTION REGD NO.| PRICE PRICE REQ.
01 [Q1420625 NS HEXGON BOLT 4
02 |372-1107011 AR K THROTTLE VALVE ASSEMBLY 1
03 [372-1107012 TR IR THROTTLE VALVE GASKET 1
04 [Q1840620 7 FH 1 25 T WA HEXGON FLANGE FACING BOLT 2
05 [372-1008043 REDR B THROTTLE CABLE BRACKET 1
06 [S11-1109411 BEAIREEE 7 f6k38  [INTAKE TEMPERATURE PRESURE TRANSDUCER 1
07 Q1400416 VAV By e HEXAGON HEAD BOLT 1
08 |[372-1008013 HER B INTAKE MANTFOLD 1
09 Q1420645 VAY By Y HEXAGON HEAD BOLT 2
10 [S11-1112030 L OIL RAIL 1
11 |ST1-1112010 5% VR0 2 FUEL INJECTOR ASSEMBLY 1
12 |Q1200835F3 S S b A DUAL HEAD STUD 6
13 1Q1200828F3 WK AZ AT DUAL HEAD STUD 6
14 |372-1008021 HREER INTAKE MANIFOLD GASKET 6
15 |Q1200840F3 Rk WE A DUAL HEAD BOLT 6
16 [372-1008041 HER BT S 4 INTAKE MANTFOLD FRONT BRACKET 1
17 |372-1008042 BB JE S R INTAKE MANIFOLD REAR BRACKET 1
18 [372-1014150 [f] & FIXING CLIP 1
19 |Q1400612 VAYi By HEXGON HEAD BOLT 1
20 [372-1014120 il Fh 46 X (2)  |CRANKCASE VENT-PIPE (2) 1
21 |372-1014140 A5 B A OIL AND GAS SEPERATOR ASSEMBLY 1
22 |372-1014110 i Fh 46 X (1) |CRANKCASE VENT-PIPE (1) 1
23 [Q1840816 7N F 2L TR A HEXGON FLANGE FACING BOLT 1
24 |372-1014130 il Fh 4638 X (3)  |CRANKCASE VENT-PIPE (3) 1
25 101840820 AR L T HEXGON FLANGE FACING BOLT 2
29 [372-1107051 TR BAL K ES:  [THROTTLE VALVE POSITION SENSOR 1
E] B JEL 7R i et i 3 XU AUTOMATIC TEMPERATURE LIMITING CRANKCASE VENT-
32 |372-1014160 PIPE ASSEMBLY 1

=359




E-11
A #1235 8 —-COOLING DEVICE




E-11 A #HIZEE---COOLING DEVICE

2 (s wameE ey | wms |me
REF NO. &7[(4J:£(?> (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.
01 |Q1400612 7N Sk g A HEXGON HEAD BOLT 4
02 [372-1307014 KT WATER PUMP PULLEY 1
03 |Q1840840 INFAVE L TR A HEXGON FLANGE FACING BOLT 1
04 [Q1840855 HZKEGB/T16674 M8x55 [BOLT GB/T16674 M8X55 1
05 Q1840865 INFAVE L TR A HEXGON FLANGE FACING BOLT 1
06 [372-1307010 KT Ak WATER PUMP ASSEMBLY 1
07 |372-1307015 0 JEIE 0-RING 1
08 [372-1307041 K WATER PUMP GASKET 1
09 |372-1307018 %2 SEALING 2 1
10 |Q1840825 IR BOLT 3
11 |372-1307019 B3 SEALING 3 1
12 |372-1307012 EEaE Sl SEALING 1 1
13 |GB50-18 0 TEAZ IR % ) RUBBER SEAL O-RING 1
14 |372-1306016 g@%ﬁé%@&d\ﬂﬁ%m glfggMgggé&BngsmE BASE AND SHORT CIRCLE WATER |
15 37271306020 |3mum e o o THERMOLATOR ASSEMBLY |
16 |372-1306001 A I 2% R THERMOLATOR BASE 1
17101840850 ANASKEE S IEHE |HEXGON HEAD FLANGE FACING BOLT 1
18 [372-1306012 WA iR A P THERMOLATOR INNER BASE 1
19 |372-1306018 iR AR AP R THERMOSTAT OUTSIDE BASE 1
20 |372-1306017 MBI K SHORT CIRCLE WATER PIPE 1
21 [A11-1303421 TR i g GAS BLEEDER STOPPER 1
22 |Q673B21 WA R B MEERSE [STEEL BELT ELASTIC CLAMPING RING 1




E-13

HES A 45 ——EXHAUST SYSTEM

E-13 HX5 &% ---EXHAUST SYSTEM

5 |HRMRES  (PART oo, DESCRIPTION s ey | mms |k
REF NO. NO.) REGD No.| PRICE | PRICE | Rea.

01 |372-1008033 HAEE R EXHAUST MANIFOLD GASKET 1

02 |372-1008031 A EXHAUST MANIFOLD 1

03 |Q1200825F3 K MRAE DUAL HEAD STUDS 4

04 [Q33008 VAV il 35 HEXAGON NUT 5

01 [372-1008044 b T4 HEATPROOF COVER 1

06 |Q1460612 7N Sk IE R HEXAGON HEAD BOLT 4

07 |S11-1205110 AL R OXYGEN SENSOR 1

08 |Q1200835F3 KK MRAE DUAL HEAD STUDS 1

09 |S11-3724863 EAE RS 72 248 |OXYGEN SENSOR BRACKET 1




E-17
EeS 235 B -—AIR DISTRIBUTING DEVICE




E-17 Bt K3 8 ---AIR DISTRIBUTING DEVICE

5 |BARMRES  (PART P DESCRIPTION AN
REF NO. NO.) REGD NO.| PRICE PRICE REQ.
01 {372-1007030 I sYDY TENSION PULLEY ASSEMBLY 1
02 [Q1401045 VAY;L: Ve HEXAGON BOLT 1
03 |Q1400616 AV ik e HEXAGON BOLT 1
04 |372-1007040 IEB A #E 5 5 RR TIMING GEAR COVER ASSEMBLY 1
05 |Q1460625 VAVl s HEXAGON BOLT 2
06 |Q1460650 VAVl s HEXAGON BOLT 2
07 [Q43140 il FH 5 Y e SHAFT CLIP RING 1
08 |[372-1006032 BT A SADDLE SHAPED ELASTIC WASHER 1
09 [372-1006031 VSIE DRIVE RING 1
10 |372-1006041 AR M AS R %  [INTAKE CAMSHAFT COUNTER GEAR 1
11 |372-1006030 HEARMA R 145%  [INTAKE CAMSHAFT MAIN GEAR 1
12 |372-1006020 AN FE Bl AR INTAKE CAMSHAFT ASSEMBLY 1
13 |372-1006071 7N 2 T A HEXAGON FLANGE FACING BOLT 1
14 |372-1006066 Y 0 Bl 1 B G CAMSHAFT TIMING GEAR 1
15 |372-1006064 B MR L) LOCKNUT 1
16 Q2180620 7S A IS INNER HEXAGON BOLT 4
17 [372-1006063 ERE = CONNECTING FLANGE 1
18 |372-1006062 HES L EC R EXHAUST CAMSHAFT GEAR 1
19 |372-1006060 HES N HE Fl SR EXHAUST CAMSHAFT ASSEMBLY 1
20 |372-1007017-18 |if%E F ADJUSTING WASHER 1
20 |372-1007017-20 |iE%E F ADJUSTING WASHER 1
20 [372-1007017-22 |4y ADJUSTING WASHER 1
20 [372-1007017-24 |4y ADJUSTING WASHER 1
20 |372-1007017-26 % H ADJUSTING WASHER 1
20 |372-1007017-28 |if%Ek F ADJUSTING WASHER 1
20 |372-1007017-30 |if%E ADJUSTING WASHER 1




E-17 Bt K38 ---AIR DISTRIBUTING DEVICE

55 |BARMRES  (PART P DESCRIPTION AN
REF NO. NO.) REGD NO.| PRICE PRICE REQ.
20 [372-1007017-32 |JHHERFy ADJUSTING WASHER 1
20 [372-1007017-34 |JHHERFy ADJUSTING WASHER 1
20 |372-1007017-36 |if%E A ADJUSTING WASHER 1
20 |372-1007017-38 |if%Ek F ADJUSTING WASHER 1
20 [372-1007017-40 |JH%ERFy ADJUSTING WASHER 1
20 [372-1007017-42 |JHEEERFy ADJUSTING WASHER 1
20 [372-1007017-44 A% Fy ADJUSTING WASHER 1
20 [372-1007017-46 |JHHERFy ADJUSTING WASHER 1
20 [372-1007017-48 |JHHERFy ADJUSTING WASHER 1
20 |372-1007017-50 |if%Es F ADJUSTING WASHER 1
20 [372-1007017-52 |JHHERFy ADJUSTING WASHER 1
20 [372-1007017-54 |JHEERFy ADJUSTING WASHER 1
20 |372-1007017-56 |iE%E A ADJUSTING WASHER 1
20 |372-1007017-58 |if%Ek F ADJUSTING WASHER 1
20 |372-1007017-60 |if%E H ADJUSTING WASHER 1
20 [372-1007017-62 |JH%Ek Fy ADJUSTING WASHER 1
20 [372-1007017-64 |JH%ERFy ADJUSTING WASHER 1
20 |372-1007017-66 |if%EH A ADJUSTING WASHER 1
20 |372-1007017-68 |if%E F ADJUSTING WASHER 1
20 |372-1007017-70 |{E%E F ADJUSTING WASHER 1
20 [372-1007017-72 |JHEERFy ADJUSTING WASHER 1
20 [372-1007017-74 %R Fy ADJUSTING WASHER 1
20 |372-1007017-76 |iA%EH ADJUSTING WASHER 1
20 |372-1007017-78 |{A%EF ADJUSTING WASHER 1
20 |372-1007017-80 %k F ADJUSTING WASHER 1
21 [372-1007018 STHERE VALVE TAPPET 3




E-17 Bt 538 ---AIR DISTRIBUTING DEVICE

5 |BARMRES  (PART P DESCRIPTION AN
REF NO. NO.) REGD NO.| PRICE PRICE REQ.

22 |372-1007019 B VALVE LOCK SPLIT 12

23 [372-1007021 e & ROTARY SLEEVE 1

25 [372-1007013 A THE VALVE SPRING 12

26 |372-1007020 S VALVE OIL SEAL 1

27 |372-1007016 AR R R VALVE SPRING LOWER SEAT 6

28 |372-1007012 HES] EXHAUST VALVE 6

29 [372-1007081 1E ) U5 7 TIMING BELT 1

30 |372-1007011 HA] INTAKE VALVE 6

31 [372-1006042 e E A GEAR DOWEL PIN 1

32 |372-1006067 ERRE = IR CONNECTING FLANGE SPACER PIN 1

33 |372-1007014 SRk S W VALVE SPRING UPPER SEAT 6




E-18
S 4T A& -—CYLINDER




E-18 K #I{&---CYLINDER

2 |#RfHD  (PART o I ams wpny | owems |moe
REF NO. NO.) REGD No.| PRICE | PRICE | REa.

01 [372-1002010 iR L5Y5% CYLINDER COMP 1

02 |372-1002037 JIEk DACE! DOWEL PIN 2

03 |372-1002046 i A A RV CRANKCASE VENT-PIPE 1

04 [372-1002044 T 355 28 CYLINDER HEAD DOWEL PIN 2

05 Q1840830 7N A VA 2 TH R AR HEXAGON FLANGE FACING BOLT 1

06 |372-1002060 1R BRI KNOCK SENSOR 1

08 |[372-1002036 € 4 DOWEL PIN 1

09 [372-1002070 GINGENEYAPESS OIL PRESSURE SWITCH 1

10 [11G10GB308 HERGB308-89 STEEL BALL GB308-89 1

11 |372-1002023 A K 2 AR MAIN BEARING COVER BOLT 8

12 |372-1002045 MLy & OIL CONSOLE LID 1

13 |372-1012021 BLIHIETE #8 4k OIL FILTER JUNCTION 1

16 [372-1003026 T e 2& BOWL PLUG 4




E-19

A7 B % -—-VALVE CHAMBER COVER

E-19 5[] & #%---VALVE CHAMBER COVER

55 4R (PART o5 ESCRIPTION o wyY | e | koo
REF NO. NO. ) REGD No.| PRICE | PRICE | REQ.
01 |372-1003090 JHLIH 55 OIL FILLER CAP 1
02 Q2540616 JE N IRET LOCATING SCREW 6
04 {372-1003030 SARESR-% ¥5857 VALVE CHAMBER COVER ASSEMBLY 1
05 |372-1003036 AIT=HBHE )Y VALVE CHAMBER COVER GASKET 1
06 |Q1460625 7N B HEXAGON BOLT 1




E-20

I/ = -——DECORATION COVER

E-20 51 & ---DECORATION COVER

e | Hofepm o wmy | owms | mmss
BRI (PART ZF DESCRIPTION & -
REF NO. NO.) REGD No.| PRICE | PRICE | rea.
1 |372-1003075 KACZEFL T COVER BOARD WITH SPARK PLUG HOLE 1
2 |S11-1109510 REHHLEEME 26 2k [ENGINE DECORATION COVER ASSY. 1




E-21
B %H——CRANKSHAFT




E-21 #f #-CRANK SHAFT

2 (s wameE ey | wms |me
REF NO. &*Fcl\?g’) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.
1 |372-1005031 J s R iR A BELT PULLEY BOLT 1
2 [372-1005040 B EIRAS S [TORSIONAL SHOCK ABSORBER ASSEMBLY 1
3 [372-1005018 NN CRANKSHAFT TIMING GEAR 1
4 [372-1005017 REEL BELT BAFFLE 1
6 |[372-1005033 VRl NEEDLE BEARING 1
7 |372-1005032 - [ WOODRUFF KEY 1
8 |372-1005010 HHE SN CRANKSHAFT ASSEMBLY 1
9 |[372-1005016 1EHE A THRUST PLATE 1
10 [S11-1601101 WA — i e i BOLT—-COVER COMP. 4
11 |372-1DF1005010 |#h#hFL (—HZE)  [CRANKCASE CLIP (ONE UNIT) 3
12 |372-1005036 AMEE A COTTER DOWEL PIN 1
14 |372-1005021 IEpiiEapa s REAR OIL SEAL BRACKET 1
15 |Q1840820 VAV REN Ik Vi HEXAGON FLANGE FACING BOLT 3
16 |372-1005050 95954 FLYWHEEL ASSEMBLY 1
17 |372-1005054 REC IR FLYWHEEL BOLT 6
19 |S11-1601020CA |B5& 2% i M CLUTCH COVER ASSY. 1
20 [S11-1601030DA | M BhEL A AR CLUTCH DRIVED 1
21 [372-1002030 AR THAE R TRANSMISSION UPPER SEAL BOARD 1




E-22

i #h4A7 B AL R 32 ——CRANKSHAFT POSITION SENSOR

E-22 fidhfir B f£ 3 ---CRANK SHAFT POSITION SENSOR

K5

REF NO.

HARAMRNS  (PART
NO. )

K

DESCRIPTION

boame wmy

LRigS

KIHL

EEN

REGD NO.

PRICE

PRICE

REQ.

1

S11-1005117

it b o7 A% S

CRANKSHAFT POSITION SENSOR

1




E-23

WA
LUBRICATION
DEVICE

E-23 JH1B 3 B---LUBRICATION DEVICE

5 | 3RS (PART . DESCRIPTION e Y | owms | R
REF NO. NO.) REGD NO.| PRICE PRICE REQ.

1 [372-1012010 HLIH I8 I 2 Ak OIL FILTER ASSEMBLY 1

2 [372-1009130 LI AR R 0IL GAUGE 1

3 [372-1009120 BRI NG= 55 OIL GAUGE TUBE ASSEMBLY 1

4 |372-1011055 % SEALING 1

5 [372-1011021 IRGERS Y5y OIL PUMP GASKET 1

6 |372-1011030 GIR:ERYSY5 OIL PUMP ASSEMBLY 1

7 Q1840825 e BOLT 1

8 |Q1840855 I242GB/T16674 M8x55 |BOLT GB/T16674 M8x55 2

9 Q1420612 P24k M. [BOLT-OIL DRIP GROOVE ASSEMBLY 4

10 |372-1010017 BRI e S Yas 0IL COLLECTOR WASHER 1

11 Q1200616 XSk R AT DUAL END STUDS 2

12 Q33006 7N FMRBE HEXAGON NUT 2

13 |372-1010010 HLIMEEJE A% L OIL FILTER ASSEMBLY 1

14 |Q1840610 7N AV A TH AR HEXAGON FLANGE FACING BOLT 1

15 [Q1840830 75 fH V5 TH AR HEXAGON FLANGE FACING BOLT 3




E-24

Y 32— CRANKCASE OIL TRAY

E-24 &5 ---CRANK CASE OIL TRAY

N GamE ey | wms | mEum
REF NO. &KFCNE(? ) (PART %ﬁ( DESCRIPTION REGD NO. PRICE PRICE REQ.

1 [372-1009010 THEE 5 Sl i CRANKCASE OIL TRAY ASSY. 1

2 |Q1420612 W2 R — Ly S, [BOLT-OIL DRIP GROOVE ASSEMBLY 17

3 [372-1009017 R g O T B2 FE |SEALING WASHER-DRAIN PLUG 1

4 [372-1009014 TSI R DRAIN PLUG 1




E-25

Fe Ak K M4 (4T0O8A1)
CASE AND COMPONENT




E-25 F4& X Mt (4T 08A1)--CASE AND COMPONENT

5 | HARRES  (PART oo, DESCRIPTION o] wiry | owms s
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
1 |QR512-1701101 |B&oeskik CLUTCH HOUSING 1
2 |4TOSA1-1701111 |A%id #es%ik TRANSMISSION HOUSING 1
3 |5T07-1701020  |{l SIDE COVER 1
4 |5T07-1702010 |5 B Hh7R S Ak RELEASE BEARING ASSEMBLY 1
5 |[5T07-1702020A |7r &4k s, RELEASE SHIFT FORK ASSEMBLY 1
6 [5T07-1702004 |[E& 24Pk X hE@) [CLUTCH SHIFT FORK BEARING (2) 1
7 [5T07-1702030  |& & #5Pk X %54 S| CLUTCH SHIFT SEALING RING ASSEMBLY 2
8 [5T07-1702001 |BE&oeik Xh#E(1) [CLUTCH SHIFT FORK BEARING (1) 1
9 |QR512-1701103 |RkZk—554 2855 I DUAL HEAD BOLT-CLUTCH HOUSING AND TRANSM 2
10 |GB/T5789-1986 |HZH:AMS X 40 BOLT AM8X40 12
11 |5T07-1701001  [Ef74l LOCATING PIN 2
12 |5T07-1701002  |yFigZE OIL FILL PLUG 1
13 [5T07-1701003 |y iR ZEH g OIL FILL PLUG GASKET 1
14 |5T07-3729010 {8447 FF IR SRR REVERSING LIGHT SWITCH ASSEMBLY 1
15 |5T07-1701058A  |XLkiZAY: DOUBLE END STUDS 1
16 |5T07-1701009  |%hK+4HR BEARING BAFFLE 1
17 |5T07-1701004  [4uh#x OIL BAFFLE PLATE 1
18 |GB/T5781-2000 |HZHM6 X 12 BOLT M6X12 4
19 |GB/T7246-1987 |#AJ&6 GASKET 6 4
20 |5TO7-1701400 |k s ik OIL SINK ASSEMBLY 1
21 |5T07-1702080A |[B§-& ks CLUTCH SWIVELING JIB 1
22 |GB/T5789-1986 |2 AMSx35 BOLT AM8X35 1
23 |GB/T6177-2000 [#Z+HFMS NUT M8 1
24 |5T07-1701603  |M&ie—1im BOLT-SIDE COVER 8
25 |QR512-1602113  |4> B [EIfr A % RELEASE RETURN TORSIONAL SPRING 1




E-26

Fp [R] %l el 5 (4TO8AL)
MIDDLE SHAFT ASSEMBLY




E-26 = ] f 5 BL(4T08A1)--M IDDLE SHAFT ASSEMBLY

2 (AR wameE ey | wms |me
REF NO. &j(FQNES’) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.

1 |4T08A-1701401 | |a]# MIDDLE SHAFT 1

2 |QR512-1701410 |—#4MBhikife k. [FIRST DRIVEN GEAR ASSEMBLY 1

3 [4TO8A1-1701420 | —A4M\Bhiki%e k. |SECOND DRIVEN GEAR ASSEMBLY 1

4 [4TO8A1-1701441 |=R4MBhik%E THIRD DRIVEN GEAR 1

5 [4T08A1-1701461 |VURY M Bhik%e FOURTH DRIVEN GEAR 1

6 [5TO7-1701610  |%y H i w4k o 2K OUTPUT SHAFT FRONT TAPER BEARING 1

7 |5T07-1701240  |—. —R4iE4EHHA [FIRST AND SECOND GEAR NEEDLE BEARING 2

8 |QR512-1701439 | —. —R4[FIE4E FIRST AND SECOND GEAR SYNCHRO OUTER RING| 2

9 |QR512-1701406 |—. —H4[FE$HM#k  |[FIRST AND SECOND GEAR SYNCHRO ADAPTER RI| 2

10 |QR512-1701435 | —. 4RI AIE FIRST AND SECOND GEAR SYNCHRO INNER RING| 2

11 |QR512-1701430 |~ —#4iF%&m  [FIRST AND SECOND GEAR SYNCHRO ASSEMBLY 1

16 |5T07-1701205 | — —#4F%+4%  [FIRST AND SECOND GEAR SYNCHRO RETAINER R 1

17 |5T07-1701202  |=. PYR4tki%cf%%E |THIRD AND FOURTH GEAR SPACER BUSH 1

18 |5T07-1701250 %t b J5 b 7 OUTPUT SHAFT REAR TAPER BEARING 1

19 |QR512-1701287 |t /i ~fitiitfi#e& [ADJUSTING WASHER-OUTPUT SHAFT REAR TAPER pyovksr

20 |4TO8A-1701402 | |alkhimE MIDDLE SHAFT HOUSING 1

21 |MQC4-1701219 | [a)4h & [E A2 MIDDLE SHAFT SECURING NUT 1




E-27

5 N\ KB (4T08A1)
INPUT SHAFT ASSEMBLY




E-27 % N5 S L(4TO8A1)--INPUT SHAFT ASSEMBLY

2 |$RMHD  (PART o I ams wpny | owems |moe
REF NO. NO.) REGD No.| PRICE | PRICE | REa.
1 [4TO8A1-1701201 % A\ % INPUT SHAFT 1
2 |5TO7-1701080 % A\l 3Bl E B [INPUT SHAFT SEAL ASSY. 1
3 |4T08-1701130  |%4h#k6204/YA/P63  |BEARING 6204/YA/P63 1
4 |4T08A1-1701240 |=A4FEBhi%E kL |[THIRD GEAR DRIVE GEAR ASSEMBLY 1
5 |[5T07-1701150  |=. PUR4¥R%H#Hhzk |THIRD AND FOURTH NEEDLE BEARING 2
6 |QR512-1701257 |=. PU. FR4[FEBFNTHIRD, FOURTH AND FIFTH GEAR SYNCHRO RIN 2
7 |QR512-1701250 |=. DYR4[F)2L 2% & THIRD AND FOURTH GEAR SYNCHRO ASSEMBLY 1
12 |5T07-1701103  |=. PUR4[EG 24448 THIRD AND FOURTH GEAR SYNCHRO RETAINER R 1
13 |QR512-1701258 |=. PUTFLkY[IE3ATHIRD, FOURTH AND FIFTH SYNCHRO RING 2
14 [4T08A1-1701260 |PUt4EFhihi%e 2k |FOURTH GEAR DRIVE GEAR ASSEMBLY 1
15 [5TO7-1701110 |4 N %h Al & INPUT SHAFT REAR BEARING 1
16 |QR512-1701287 |4 NJi 5 4l K B Y INPUT SHAFT REAR BEARING ADJUST WASHER | pooest
17 |4T08A-1701202 |4y Nfhi%h 2 INPUT SHAFT HOUSING 1
19 |QR512-1701298 | 1Y [EIP 4881 LR EHFIVE SYNCHRONIZER LOCKNUT 1
20 [QR512-1701710 |FE#E Rk IDLER PULLEY 1
21 |5T07-1701053  |fER4PE5EI4A REVERSE IDLER PULLEY LIMIT RING 1
22 |5TO7-1701061A | f{5IR4 5% 4 REVERSE IDLER SHAFT 1
23 |5TO7-1701057A {84440 B ige REVERSING SHAFT LOCKING BOLT 1
24 |5T07-1701052 [P WASHER 1




E-28

Yo X B 3R X i (4TO8A1)
SHIFT FORK & SHIFT FORK SHAFT




E-28 3k ¥ %3k X (4T 08A1)--SHIFT FORK & SHIFT FORK SHAFT

2 (AR wameE ey | wms |me
REF NO. &*FQNESB (PART g$$ DESCRIPTION REGD NO. PRICE PRICE REQ.
1 |QR512-1702311 [#h X ——. —#4 SHIFT FORK-FIRST AND SECOND GEAR 1
2 |5T07-1702041A |=. DUR4FA%4$% X [THIRD AND FOURTH GEAR SHIFTOR FORK 1
3 |GB/T308-2002  |#WEK7.9375 STEEL BALL 7.9375 5
4 [5T07-1702042A | {8144 HAY X FIVE TRANSMISSION REVERSING SPEED SHIFT | 1
5 |[5T07-1702061A |=. PU$44AR4X  |THIRD AND FOURTH GEAR SHIFTOR FORK 1
6 |4T08A-1702001 |PRAZHRL LIMITED BLOCK 1
7 |5T07-1702231  |FAME4EH4. 5X 20 SPRING PIN 4. 5X20 5
8 |QR512-1702411 |Xihi——. —#Y4 FORK SHAFT-FIRST SECOND GEAR 1
9 |5T07-1702067  |#eP4FFHIE5H%  |SHIFTING LEVER LOCKING SPRING 3
10 [QR512-1702421 | Xih—=. P4 FORK SHAFT-THIRD AND FOURTH GEAR 1
11 [QR512-1702431 | X fh—TiAY FORK SHAFT-FIVE GEAR 1
12 [QR512-1702441 | X Ah—13144 FORK SHAFT-REVERSE GEAR 1
13 [5T07-1702234  |ENLHREZE— X4 LOCATION PLUG SCREW-FORK SHAFT 3
14 |5T07-1702233 |3 Fr— g 2% [WASHER-FORK SHAFT LOCATION PLUG SCREW 3
15 [QR512-1702341 |#RAH—13I4Y SPLIT PIN--REVERSE 1
16 [5T07-1702068 {RRSHRRY PR H B 58 %% |REVERSE GEAR & SHIFT GEAR ANGULAR CAMS LOCKING SPRING 1
17 [5TO7-1702050A  |f3I1F4H 2 B 2H 4 REVERSE GEAR & SHIFT GEAR ARM COMPONENT 1
18 [5T07-1702232A  |{s|s4dufymszfs  [REVERSE GEAR & SHIFT GEAR ARM BOLT 2




E-29

B ER M4 S (4TO8AL)
SHIFT OPERATING ASSEMBLY

J e 2?_ﬁ 30
e -

29 %7'11
M\ S—s 31—

I

I




E-29 H R4 R LM 4 B (4T 08A 1)--SHIFT OPERATING ASSEMBLY

5 |3RMRES  (PART 5 DESCRIPTION b oy | owms |
REF NO. NO.) REGD NO.| PRICE PRICE REQ.

2 |5T07-1702101A | ¥epY skt SHIFT OPTIONAL AXLE 1

3 [QR512-1702214 | RH—#hiB8i  |SNAP RING-SHIFT INTERLOCK BAFFLE

4 |5T07-1702102  [ssess——. —mses  [SPRING SEAT-FIRST AND SECOND RETURN SPRI

5 |5T07-1702103  |—. —A4[EIf75¥3E |FIRST AND SECOND RETURN SPRING

6 |5T07-1702104 |34 SPRING BAFFLE

7 |5T07-1702107A |[HrYBEBI 4R SHIFT INTERLOCK BAFFLE

8 |5T07-1702105A |#rbik e SHIFT OPTIONAL ARM

9 |5T07-1702113  |31E443. 5X28 SPRING PIN 3.5X28

10 [5T07-1702106A |3kt fei 446 x 28 |SHIET OPTIONAL ARM LOCATION PIN 6X28

11 [5T07-1702114A |F.. fBIR4[eH754%3 |FIVE AND REVERSE GEAR RETURN SPRING

3
1
1
2
1
1
1
1
1
12 |5T07-1702112 PAEERE—Ti . BIRYIfr#%  [SPRING SEAT-FIVE AND REVERSE GEAR RETURN SPRING 1
13 [GB/T879. 1-2000 |#43X22 PIN 3X22 1
14 |5T07-1702108A  |{3IFYHH 55 Jus REVERSE GEAR TORSIONAL SPRING SEAT 1
15 |5T07-1702109A  |{3IR4BRA7 5% REVERSE GEAR LIMIT TORSIONAL SPRING 1
16 |5T07-1702111A |fBIR4BRAT M %E REVERSE GEAR LIMIT CAMS 1
17 |GB/T879. 1-2000 |445X22 PIN 5X22 1
19 [5T07-1702071A |3k 4k S48 SHIFT OPTIONAL AXLE GUIDE BOX 1
20 |5T07-1702072 PUBR - LRI [A] 437 5% 58 & [BAFFLE-FIVE AND REVERSE GEAR RETURN SPRING SEAT 1
21 |GB/T5789-1986 [iZF2AMEX12 BOLT AM6X12 2
22 |QR512-1702227 |#eryikieapizdeuhs  [SHIFT OPTIONAL AXLE DUSTPROOF SEALING 1
23 [5T07-1702062 | Hek4iE £ 2 SHIFT OPTIONAL AXLE DUST COVER 1
24 |5T07-1702073  |{RIR4FR A7 ke SHIFT LIMIT BOLT 1
25 |5T07-1702066  |#t4fR Az 88423y [SHIFT LIMIT BOLT WASHER 1
26 |GB/T119—2000 |44 B6X12 PIN B6X12 2
27 |GB/T5789-1986 |WZ4: AM8X25 BOLT AM8X25 4
28 |5T07-1702065A  |Hk4FR A7 iE4E SHIFT LIMIT BOLT 1
29 |QR512-1702229  [#& F—{#IR4 8 1E 4R %] WASHER-REVERSE  LOCKING BOLT 1
30 |GB/T5789-1986 [iZ: AMSXS0 BOLT AM8X80 1
31 |5T07-1702063  |#afr ki bk TRANSPOSITION ANGULAR CAMS 1




FHHE 2 MBI A S Ak (4TO8A1)
MAIN REDUCING GEAR DRIVEN PULLEY ASSEMBLY

E-30




E-30 U3 25 M BN 55 %8 A B (4T 08A 1)--MAIN REDUCING GEAR DRIVEN PULLEY ASSEMBLY

5 5 wame| sy | mms |weu
REF 71\?; &*FQNE(?> (PART %%ff\ DESCRIPTION REGD NO. PRICE PRICE REQ.

2 |5TO7-1701310  |Z=3H 2% A4 A& DIFFERENTIAL FRONT BEARING 1

3 |QR512-1701604 |HFEFR EFhLE SPEEDOMETER DRIVING GEAR 1

4 [4T08A-1701602  |% il il 2= OUTPUT SHAFT COVER (FRONT) 1

5 [4TO8A-1701601 |y H % OUTPUT COVER 1

6 [4TO8A-1701603 |#HedE CONNECTING PLATE 1

7 |4TO8A-1701604 |F ki #F MBhiA%e [MAIN REDUCING GEAR DRIVEN PULLEY 1

8 |4TO8A-1701605 |% ik /5% OUTPUT SHAFT COVER (REAR) 1

9 |5T07-1701320  |Z k4% 5 &k DIFFERENTIAL REAR BEARING 1

10 15T07-1701309  [/NfAiE 2 B8k [HEXAGON FLANGE FACING BOLT 8

11 [MQC4-2303016  |HX22+%4[E] STEEL CABLE BAFFLE RING 2

12 |5T07-1701090 |k a8 %M (F) [TRANSMISSION SEALING RING ASSEMBLY (RIGH 1

13 |5T07-1701010 |z as# sk (%) [TRANSMISSION SEALING RING ASSEMBLY (LEFT 1

14 |QR512-1701605 |V%e#ifE -2 42 5 /& [ADJUST WASHER-DIFFERENTIAL REAR BEARING | .o

REQUEST




E-31

FeAk & M4 (5T07D1)
CASE & COMPONENT




E-31 F814k K& M4 (5T07D1)--CASE & COMPONENT

5 BRI (PART P DESCRIPTION bt ey | owars | morem
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
1 |QR512-1701101 |B&oeskik CLUTCH HOUSING 1
2 |QR512-1701111 |A¥ifigeskik TRANSMISSION SHELL 1
3 |5T07-1701020  |{l&= SIDE COVER 1
4 |5T07-1702010 |5 &5l R M it RELEASING BEARING ASSEMBLY 1
5 [5T07-1702020A |7r &4k s, RELEASING SHIFT FORK ASSEMBLY 1
6 |5T07-1702004 |FE-& ik X HhEQ) [CLUTCH SHIFT FORK HOUSING 1
7 |5T07-1702030  |Bs& sk Witk |CLUTCH SHIFT FORK SEALING RING ASSEMBLY | 2
8 [5T07-1702001  |BS&-3L4% Wih#EQ [CLUTCH SHIFT FORK HOUSING 1
9 [QR512-1701103  [wudgte- g oy {DUAL END STUDS-CLUTCH SHELL AND TRANSMIS| 2
10 |GB/T5789-1986 [MZH:AMSX40 BOLT AM8X40 12
11 |5T07-1701001  [Ef74l LOCATION PIN 2
12 [5T07-1701002  |EjHiiEgE OIL FILL PLUG SCREW 1
13 [5T07-1701003 |y iR ZEH OIL FILL PLUG SCREW WASHER 2
14 |5T07-3729010  |f&IZEAT FFo Mk REVERSING SWITCH ASSEMBLY 1
15 |5T07-1701058A  |XLkuZAE: DUAL END STUDS 1
16 |5T07-1701009  |l/&A:4HR BEARING BAFFLE 1
17 |5T07-1701004  [4uh#x OIL BAFFLE PLATE 1
18 |GB/T5781-2000 |MZAEM6X12 BOLT M6X12 4
19 |GB/T7246-1987 |#AJ&6 WASHER6 4
20 |5TO7-1701400 |k s m FUEL TANK ASSEMBLY 1
21 |5T07-1702080A |&&seit CLUTCH TURNING ARM 1
22 |GB/T5789-1986 |24 AMSX35 BOLT AM8X35 1
23 |GB/T6177-2000 [4#ZHFMS NUT M8 1
24 |5T07-1701603  |W&4e—{N 55 BOLT-SIDE COVER 8
25 |QR512-1602113 |4 B [Elfr A % RELEASING TURN TORSIONAL SPRING 1




iy A =R (BTO7D1)

OUTPUT SHAFT ASSEMBLY




E-32 % i il S (5T 07D1)--OUTPUT SHAFT ASSEMBLY

2 (AR wameE ey | wms |me
REF NO. &j(FQNES’) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.

1 [4TO8A-1701601  |%gy H % OUTPUT SHAFT 1

2 |QR512-1701410 |—#4MBhikife k. [FIRST DRIVEN GEAR ASSEMBLY 1

3 |QR512-1701420 |—A4MBhik%Ee K [SECOND DRIVEN GEAR ASSEMBLY 1

4 |QR512-1701441 |=R4MBhk%E THIRD DRIVEN GEAR 1

5 |[QR512-1701461  |VURYMBhii%E FOURTH DRIVEN GEAR 1

6 |5T07-1701610  |fHiHhATHESRIZK  [OUTPUT SHAFT FRONT TAPER BEARING 1

7 |5T07-1701240  |—. —R4iE4H %A [FIRST AND SECOND GEAR NEEDLE BEARING 2

8 |QR512-1701439 |—. —#4[FEZBP4MA  [FIRST AND SECOND GEAR SYNCHRO RING 2

9 |QR512-1701406 |—-. —#4Em#  |FIRST AND SECOND GEAR SYNCHRO ADAPTOR RI| 2

10 |QR512-1701435 |—. —A4[E:EH*F [FIRST AND SECOND GEAR SYNCHRO INNER RING 2

11 |QR512-1701430 |~ —#4iF%&m  [FIRST AND SECOND GEAR SYNCHRO ASSEMBLY 1

16 |5T07-1701205  |—. —#4F2+4%  [FIRST AND SECOND GEAR SYNCHRO RETAINER R 1

17 |5T07-1701202  |=. DUR4i%eka%E |THIRD AND FOURTH GEAR GEAR SPACER BUSH 1

18 |5T07-1701250 %t b J5 b 7 OUTPUT SHAFT REAR TAPER BEARING 1

19 |QR512-1701187 ikt -4t ek [ADJUSTING WASHER — OUTPUT SHAFT REAR TAPER | povier

20 |QR512-1701481 |F A4 MBh ik HE FIFTH DRIVEN GEAR WHEEL 1

21 |MQC4-1701219 | () fh X [F B2 i INTERMEDIATE SHAFT FASTENING SCREW CAP 1




E-33

5 N\ IS 8 B B RY Fh 2 sk (BTOTD1)




E-33 iy N\ Al B K B RS Sl B (BT 07D1)--INPUT SHAFT ASSEMBLY & REVERSING SHAFT ASSEMBLY

F5 [HARIES  (PART o DESCRIPTION e EEN
REF NO. NO. ) REGD NO.| PRICE | PRICE REQ.
1 |QR512-1701201 % A\ # INPUT SHAFT 1
2 [5T07-1701080 |y N#h#5 5/l 2L [INPUT SHAFT SEAL ASSY. 1
3 |4T08-1701130  |&h7kK6204/YA/P63  [BEARING 6204/YA/P63 1
4 |QR512-1701240 |=A4FEBhikFe kK |THIRD DRIVE GEAR ASSEMBLY 1
5 |[5T07-1701150  |=. VUR4¥&R% %l |THIRD AND FOURTH GEAR NEEDLE BEARING 2
6 |QR512-1701257 |=. P4, HA4FEP3  [THIRD, FOURTH AND FIFTH GEAR SYNCHRO RIN 2
7 |QR512-1701250 |=. PR3 [THIRD AND FOURTH GEAR SYNCHRO ASSEMBLY 1
12 |5T07-1701103  |=. PUR4FIs48#45/  |THIRD AND FOURTH GEAR SYNCHRO RETAINER R 1
13 |QR512-1701258 |=. V4. HMFEHEIEN|THIRD, FOURTH AND FIFTH GEAR SYNCHRO RING ¢l 1
14 [QR512-1701260 |PUAR4=EF) UG4S |FOURTH DRIVE GEAR ASSEMBLY 1
15 |5TO7-1701110 |y N %l il 7k INPUT SHAFT REAR BEARING 1
16 |QR512-1701285 |Fik4thitest& FIFTH GEAR GEAR BUSHING 1
18 |QR512-1701287 |G HKHE)T |INPUT SHAFT REAR BEARING ADJUSTING WASHE| , .
19 |QR512-1701280 |FHAYESNAFLE A |FIFTH GEAR DRIVE GEAR ASSEMBLY 1
20 |QR512-1701257 |=. M4, FR4FILHE THIRD, FOURTH AND FIFTH GEAR SYNCHRO RIN 1
21 |QR512-1701258  [=. WAHMFEIAEI)T |THIRD, FOURTH AND FIFTH GEAR SYNCHRO RING €[ 2
22 |QR512-1701290 |FiARY[E]2D 2% Sk FIFTH GEAR SYNCHRO ASSEMBLY 1
27 |QR512-1701294 | FRY[E)E #8424 Hk FIFTH GEAR SYNCHRO BAFFLE 1
28 |QR512-1701298 |fkYFIL 28 =iER:  |FIFTH GEAR SYNCHRO LOCKNUT 1
29 |QR512-1701710 |tE#CM K IDLER WHEEL ASSEMBLY 1
30 |5T07-1701053  |fEIR4IEHEEYER REVERSE GEAR IDLER WHEEL BAFFLE RING 1
31 [5TO7-1701061A  |f3IRY %6 % REVERSE GEAR IDLER WHEEL SHAFT 1
32 |5T07-1701052  |#p WASHER 1
33 |5TO7-1701057A | {844 %h4ol EiBke REVERSE GEAR SHAFT LOCKING BOLT 1




E-34

P X B3k X 5 (5TO7D1)
SHIFT FORK & SHIFT FORK SHAFT

13 —§

14—=




E-34 3k ¥ %3k X i#H(5T07D1)--SHIFT FORK & SHIFT FORK SHAFT

2 (AR wameE ey | wms |me
REF NO. &7[(4%?(?) (PART %%( DESCRIPTION REGD NO. PRICE PRICE REQ.

1 |QR512-1702311 [#h X ——. —#4 SHIFT FORK-—-FIRST AND SECOND GEAR 1
2 |5T07-1702041A |=. DUs4FA4$% X [THIRD AND FOURTH GEAR SHIFT FORK 1
3 |GB/T308-2002  |#WEK7.9375 STEEL BALL 7.9375 6
4 [5T07-1702042A | {8144 HAY X FIFTH REVERSE GEAR SHIFT FORK 1
5 |[5T07-1702061A |=. PU$44Ak4  |THIRD AND FOURTH GEAR SHIFT FORK 1
6 [QR512-1702331 |k X —FAY SHIFT FORK ——— FIFTH GEAR 1
7 |5T07-1702231  |&44. 5X20 PIN 4. 5X20 6
8 |QR512-1702411 |XiHli——. —#%4 FORK SHAFT ——— FIRST AND SECOND GEAR 1
9 |5T07-1702067  |#Hf4FF8{ K%  |GEAR SHIFTING ROD LOCKING SPRING 3
10 |QR512-1702421 |XAh-=. PUk4 FORK SHAFT ——— THIRD AND FOURTH GEAR 1
11 [QR512-1702431 | X fh—TiAY FORK SHAFT ——— FIFTH GEAR 1
12 [QR512-1702441 | X Ah—13144 FORK SHAFT ——— REVERSE GEAR 1
13 [5T07-1702234  |ENLHREZE— X4 LIMITING PLUG SCREW —- FORK SHAFT 3
14 |5T07-1702233 WP — X EAHE%E  |WASHER —— FORK SHAFT LIMITING PLUG SCREW 3
15 [QR512-1702341 |#RAH—15I4Y FORK PIN ——— REVERSE GEAR 1
16 [5T07-1702068 B R PR B B30 [REVERSE GEAR & SHIFT BLOCK LOCKING SPRING 1
17 |5TO7-1702050A |{R[R44eRyBE 2414+  [REVERSE GEAR & SHIFT ARM ASSEMBLY 1
18 |5TO7-1702232A | {RIR4 4R B b REVERSE GEAR & SHIFT ARM BOLT 2
19 |5T07-1702006A | F 4k X2 %E FIFTH GEAR SHIFT FORK PLUG SCREW 1

1

\)
[e)

5T07-1702235

[ 5 = P — {4 S ik

FIXING CLIP ——REVERSE FORK SHAFT




E-35

BeRSER AN S (5TOTD1)

SHIFT OPERATIONG ASSEMBLY

17

2?—?

2

31




E-35 HRS R MM H B B (5T07D1)--SHIFT OPERATION ASSEMBLY

5 |3RMRES  (PART 5 DESCRIPTION b oy | owms |
REF NO. NO.) REGD NO.| PRICE PRICE REQ.

2 |5T07-1702101A | ¥epYise e SHIFT OPTIONAL SHAFT 1

3 [QR512-1702214 | RH—#hiBit  |SNAP RING-—SHIFT LINKAGE BAFFLE

4 [5T07-1702102 PAEE——. ZR4Ef75E%  |SPRING SEAT-—FIRST AND SECOND RETURN SPRING

5 |5T07-1702103  |—. —A4[EIf75¥3E |FIRST AND SECOND RETURN SPRING

6 |5T07-1702104 |34 SPRING BAFFLE

7 [5T07-1702107A  |HAYBEE YR SHIFT LINKAGE BAFFLE

8 |5T07-1702105A |#rbik e SHIFT OPTIONAL ARM

9 [5T07-1702113  |#H453. 5X28 SPRING PIN 3.5X28

10 |5T07-1702106  |#ekbide i = a56X28 |SHIFT OPTIONAL ARM HOLDINGPIN

11 |5T07-1702114A |F.. f3#4[6I4750% |FIFTH AND REVERSE GEAR RETURN SPRING

3
1
1
2
1
1
1
1
1
12 |5T07-1702112 PAEERE—Ti . fRIRYIE Az [SPRING SEAT-—FIFTH REVERSE GEAR RETURN SPRING 1
13 [GB/T879. 1-2000 |#43X22 PIN 3X22 1
14 |5T07-1702108A  |{3IFYHH 55 Jus REVERSE GEAR TORSIONAL SPRING SEAT 1
15 |5T07-1702109A  |{3IR4BRA 5% REVERSE GEAR LIMIT TORSIONAL SPRING 1
16 |5T07-1702111A |fBIR4BRAT M %E REVERSE GEAR LIMIT CAM WHEEL 1
17 |GB/T879. 1-2000 |445X22 PIN 5X22 1
19 [5T07-1702071A  [HerbikFedd 546 SHIFT OPTIONAL SHAFT GUIDE BOX 1
20 |5T07-1702072 PUMR - TLARIRY [A] 437 54 58 B [BAFFLE-— FIFTH AND REVERSE GEAR RETURN SPRING SEAT 1
21 |GB/T5789-1986 [iZF2AMEX12 BOLT AM6X12 2
22 |QR512-1702227 |#eryikieipidzuhss  [SHIFT OPTIONAL SHAFT DUSTPROOF SEALING 1
23 [5T07-1702062 | Hek4iE £ 2 SHIFT OPTIONAL SHAFT DUST COVER 1
24 |5T07-1702073  |[{RR4PRA7HEAE REVERSE GEAR LIMIT BOLT 1
25 |5T07-1702066  |#eF4FRAriEH %)y [REVERSE GEAR LIMIT BOLT WASHER 1
26 |GB/T119—2000 |44 B6X12 PIN B6X12 2
27 |GB/T5789-1986 |iZ4: AM8X25 BOLT AM8X25 4
28 |5T07-1702065A  |Hk4 PR A7 iE4E GEAR SHIFTING LIMIT BOLT 1
29 |QR512-1702229 |#jr——fEIkytEi2%]  [WASHER ——— REVERSE GEAR LOCK SCREW 1
30 |GB/T5789-1986 [iZ: AMSXS0 BOLT AM8X80 1
31 |QR512-1702656 |f% HANGING HOOK 1




MAIN REDUCING GEAR DRIVEN PULLEY ASSEMBL

FRE A N B S (5TO7D1)

E-36




E-36 U a3 M BT % A 8 (5T07D1)--MAIN REDUCING GEAR DRIVEN PULLEY ASSEMBLY

2 (AR wameE ey | wms |me
REF NO. &*Fil\?(?) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.

2 |5TO7-1701310  |Z=3H 2% A4 A& DIFFERENTIAL FRONT BEARING 1

3 |QR512-1701604 |HFEFR EFhLE ODOMETER DRIVING GEAR 1

4 [4TOBA-1701602 |fa Hhi A Hh & OUTPUT SHAFT FRONT SLEEVE 1

5 |QR512-1701401 |y % OUTPUT SHAFT 1

6 [4TO8A-1701603 |#HedE CONNECTING PLATE 1

7 |QR512-1701611 |FIE &M B)iA%  |MAIN REDUCING GEAR DRIVEN PULLEY 1

8 |4TO8A-1701605 |% ik /5% OUTPUT SHAFT REAR SLEEVE 1

9 |5T07-1701320  |Z k4% 5 ik DIFFERENTIAL REAR BEARING 1

10 |5T07-1701309  |/NFAEETH IR HEXAGON FLANGE FACING BOLT 8

11 [MQC4-2303016  |HX22+%[E] STEEL CABLE BAFFLE RING 2

12 |5T07-1701090  |Z=s#essaf sk (4) |DIFFERENTIAL SEALING RING ASSEMBLY (R) 1

13 |5T07-1701010  |Z=sk#esssffE sk () |DIFFERENTIAL SEALING RING ASSEMBLY (L) 1

14 |QR512-1701605  |J%eEd -2 &5 J5 fliK [ADJUSTING WASHER-DIFFERENTIAL REAR BEARING AS

REQUEST




F-1
KA~
ENGINE




F-1 & 3I#HL—ENGINE

e (s wameE ey | wms |me
REF NO. &7[(4%?(?) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.
1 [38833130611900 |KFNHLIFE ENGINE PROTECTIVE COVER 1
2 GB/T5789-1986 @giﬁirﬁ%&mx% (1 HEXAGON FLANGE FACING BOLT M8 X 45 (STRENGTHENING SCREW BOLT) 1
3 |GB/T93-1987 FrRUE R s EE H B8 |STANDARD TYPE SPRING WASHER 8 1
4 GB/T5789—1986 @gi{‘:ifﬁiﬁ%&%xw (571 HEXAGON FLANGE FACING BOLT M8 50 (STRENGTHENING SCREW BOLT) 1
5 |38811010000000 |%&ahkLEmsqr372(800cC) [ENGINE COMPONENT SQR372 (800CC) 1
6 [35811800001000 |TUE#ER4E P65  [ATR FILTER CLAMP & 65 2
7 |38811800000100 |%%ykSeigies AIR FILTER CONNECTING TUBE 1
8 [38811800000000 |7ikas ik (@Qo. 8716455 [ATR FILTER COMPONENT (QQO. 8FRONT PART) 1
9 |GB/T5789-1986 |/sfid ik Ms X 30 |[HEXAGON FLANGE FACING BOLT M8 X 30 2
10 |38831020009000 |} PR A7 He ACCELERATOR LIMITED BLOCK 1
11 [38831020002000 |% Zh#12k 52 ENGINE WIRE CLAMP2 3
12 38831020001000 |4 EhHl L1 ENGINE WIRE CLAMPI 2
13 |38831800001100 |4H A byt CASE OIL PIPE 1
14 138831020003000 |4 FEAL/&AFCE  |[COD SENSOR BRACKET 1
15 |GB/T5789-1986 | ~fik 4 HiigtMsx 10 [HEXAGON FLANGE FACING BOLT M8X10 1
16 |GB/T16674-1996 ?fg;iiigﬁmmm' 5% |HEXAGON FLANGE FACING BOLT MI2XI. 75X40 (STRENGTHENING SCREW BOLT 2
17 |GB/T5789-1986 ?f’;éii%ﬁéfﬁMIZXl 25X |HEXAGON FLANGE FACING BOLT M12X1. 25X45 (STRENGTHENING SCREW BOLT 1
18 [38833130601100 |HetyE:Ze SHIFT SUSPENSION FORK 1
19 |GB/T91-2000 FF 441, 6 X 14 COTTER PIN 1.6X14 2
20 |GB/T96. 1-2002 |K#E &8.5X $24X2 |BIG WASHER &8.5X b 24 X2 2
21 |6B/1879. 1-2000 |F1EEAE4H BLASTIC CYLINDRICAL PIN 1
22 |38833130600300 |Heil sy B4 SHIFT BRACKET COPPER BUSH 1




F-1 & 3I#HL—ENGINE

WS B A SR8 TMI2 X 1. 75

2 |#RMHD  (PART o I ams wpny | owems |moe
REF NO. NO.) REGD No.| PRICE | PRICE | REa.

23 [38833130600500 |#hY 7 445 ik 75 SHIFT BRACKET RUBBER COVER 1
24 |38833130601600 |[H 442 REMS SELF-TAPPING NUT M8 1
25 |38833130601700 |48 FLAT WASHERS 1
26 |GB/T 96.1-2002 | #AE8 BIG WASHER 8 1
27 [38833130601400 | g 12 BIG WASHER 12 1
28 [38833130601800 |F-#uE 12 FLAT WASHER 12 1
29 |38833130600200 |[#ak4 4L pk (2)  [SHIFT BRACKET COMPONENT (2) 1
30 |38833130600400 |#etisZ 448K E  |SHIFT BRACKET RUBBER COVER 1
31 |38833130600100 |[#ak4=c 42k (1)  [SHIFT BRACKET COMPONENT (1) 1
32 [38833130601300 |HyHk SLIDE ROD 1
33 [38833130601500 |¥ A CLIP 2
34 138833130601200 |FERYLE [ & S48 SHIFT CABLE FIXING BRACKET 1
35 |GB/T5789-1986 |/<faid:4ifidgi#tMex 16 |HEXAGON FLANGE FACING BOLT M6X16 1
36 |38811010000200 |H fEFALKAS ODOMETER SENSOR 1
37 |GB/T5789-1986 |/<fait: 4ifidgi#Mex 16 |HEXAGON FLANGE FACING BOLT M6X16 1
38 [38811010001600 |4 AH Ny TRANSMISSION CASE LOWER GASKET 1
39 |GB/T5789-1986 |/<faid:4ifidgi#tMex 16 |HEXAGON FLANGE FACING BOLT M6X16 2

1

40 |GB/T70. 1-2000

x50

INNER HEXAGON FLAT HEAD BOLT M12X1. 75X50




F-2

JEFL R % ——CHASSIS SYSTEM

4 — LD
A‘\.‘ o
\ % ==
)




F-2 % & 4i--CHASSIS SYSTEM

e (s AR wameE ey | wms |me
REF NO. &*Fil\?(?) (PART g$$ DESCRIPTION REGD NO. PRICE PRICE REQ.

1 [38831108600010 |Hzh%st4#F3000LBS |ELECTRONIC WINCH COMPONENT 3000LBS 1

38830200200000 | /K 5 v L Bh L £ 1F 1
2 |38831301000100 |F#A&s L (2287) [RADTATOR ASSEMBLY ( pure aluminum ) 1
3 |38831308100100 |4k PLUG 1
4 |GB/T5789-1986 |/<fid: 2iiisiMex 12 |[HEXAGON FLANGE FACING BOLT M6X12 1
5 [38800000007000 |Hi#t e k52 RADIATOR RUBBER CUSHION 2 2
6 [38800000006000 |Hi#Ae sl RADIATOR RUBBER CUSHION 1 2
7 [38830201000700 |fiihess bS58 RADIATOR RIGHT UPPER BRACKET 1
8 |GB/T5789-1986 |/sfiid 2ifiisttMs x 16 |HEXAGON FLANGE FACING BOLT M8X16 2
9 138830201000801 |ft#kas /e 5748 RADIATOR LEFT UPPER BRACKET 1
10 |GB/T5789-1986 |k 4Hitz#M8 X 16 [HEXAGON FLANGE FACING BOLT M8X16 2
11 |38831308000000 | X\ &5 HELHL FAN ELECTROMOTOR 1
12 |38831308100200 |+ Hikstskiziruex12 [CROSS RECESSED SCREW M6X12 2
13 |38830801000000 |v4E FUEL TANK 1
14 |GB/T5789-1986 |/sfiik 4 ilg#M8 X 16 |HEXAGON FLANGE FACING BOLT M8X16 4
15 |38830000003000 |HL 1% ELECTRONIC OIL PUMP 1
16 |38808010000100 |H -4 %4 £ ELECTRONIC PUMP SEAL CUSHION 1
17 38830801000200 |V % & & o OIL PUMP FIXING COVER 1
18 |34500802000000 |45 FUEL TANK COVER 1
19 {38802000290000 |FK il 287K A& WIPER KETTLE 1
20 |38802000310000 | i #% /K &7 32 2K WIPER KETTLE SUPPORTING 1
21 |GB/T5789-1986 |/<fuikifiigkeMex 14 |HEXAGON FLANGE FACING BOLT M6X14 2




F-2 % & 4i--CHASSIS SYSTEM

2 4R fe wams] wiy | owis R
RE}T 71\?). ﬁjMJQI\}E(?-) o =3 DESCRIFTION REGD NO.| PRICE PRICE REQ.
22 38830200000000 |JEAL &AL, CHASSIS ASSEMBLY 1
23 |GB/T6187. 2-2000 fﬁ%?ﬁ%éﬁﬁ%%am ALL-METAL HEXAGON FLANGE FACING LOCKNUT M12X1.25 1
24 |GB/T16674-1996 |k iiigtemiox 1. 5x20 [HEXAGON FLANGE FACING BOLT M10X1. 5X20 4
25 [38811010020000 |/ BHLAETZE M ENGINE FRONT BUFFER 1
26 |GB/T5789-1986 |/ /1AM 2X8 ypyAGON. FLANGE FACING BOLT M12X1.25X85 | 1
27 |GB/T6187.2-2000 fﬁ%?ﬁ%éﬁﬁ%%am ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10XI. 25 2
28 38830201000600 (A& BHLAT L[F EFE [ENGINE RIGHT UPPER FIXING SEAT 1
29  |GB/T5789-1986 ;ﬁg@ﬁ;ﬁéﬁﬁmom 25X4 Sgﬁ;‘m FLANGE FACING BOLT M10X1.25X45 (STRENGTHENING SCREW 9
30 [GB/T6187.2-2000 ?X%%?ﬁ%iﬁﬁ%m%ﬂm ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10X1.14 2
31 [38830201002100 |A&hHLA LFE A& [ENGINE RIGHT FIXING SUPPORT 1
32 |6B/T5789-1986 ;ﬁg@ﬁ;ﬁéﬁﬁmom 25X2 Sgﬁ;‘m FLANGE FACING BOLT M10X1.25X25 (STRENGTHENING SCREW 9
33 |GB/T5789-1986 ?fﬁjﬁéﬁgﬁ&moxl. 25X 8 SEE?E}ON FLANGE FACING BOLT M10XI.25X80 (STRENGTHENING SCREW 1
34 [38811010020200 |KANHLA L RES |ENGINE RIGHT BUFFER RUBBER CUSHION 1
35 |[GB/T6187.2-2000 ?X%%?ﬁﬁ&iﬁﬁ%m%ﬂm ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10XI.25 1
36 |GB/T16674-1996 é@%ég%mﬂom. 5X20 Sgﬁ;‘m FLANGE FACING BOLT M10XI.5X20 (STRENGTHENING SCREW 4
37 |GB/T6187.2-2000 ?ﬁ%?ﬁ%iﬁﬁ%ﬁﬂm ALL-METAL HEXAGON FLANGE FACING LOCKNUT M12X1.25 2
38 |38811010020100 |&#HLIE4zrA  |ENGINE REAR BUFFER 1
39 |GB/T5789-1986 |/ /MMM 258 Hpy AGON. FLANGE FACING BOLT M12X1.25X85 | 2
40 [38830201000200 |&ZNHLJG LR e K |ENGINE REAR HANGING FIXING SEAT 1
41 |GB/T882-1986  |fH4h10X 115 PIN ROLL 10X115 2
42 [38800210000000 |#EZ-H:4 HOOK ATTACHMENT FOR TRAILER 2




F-2 % & 4i--CHASSIS SYSTEM

2 |#RMHD  (PART o I ame wmy | mms g
VAN
REF NO. NO. ) REGD NO.| PRICE | PRICE REQ.
43 [38833701011000 |IE#zhELE ANODE BUTT COVER 1
44 |GB/T6172. 1-2000 |/~ izami0x 1. 25 |HEXAGON THIN NUT M10X1. 25 2
45 [38802000014100 |Ha3th &5 20 48 [ E Ak BATTERY BOX COMPONENT PRESSBOARD 1
46 [38833701012000 [A11-37230251%/:22 |A11-3723025 FUSE 1
47 38900300015000 |HLEIJe (1) BATTERY CLAMP (POSITIVE) 1
48 [38800912000000 |ZHiih (12V36Ah)  [STORAGE BATTERY (12V36Ah) 1
49 [35910000073000 |5 Hayth A = 3 STORAGE BATTERY SHOCK PAD 1
50 |GB/T823-1988 |t/ sizéTusx35 |CROSS RECESSED SCREW M5X35 3
51 [34613200000000 |62 Ek=k TOW BALL 1
52 |GB/T5789-1986 |/~ faik 2MiiEkeMe X 12 |HEXAGON FLANGE FACING BOLT M6X12 1
53 |GB71-85 TERE s e agETN10X 1. 25 |SLOTTED SET SCREWS WITH CONE POINT 4
54 |GB/T2089-1994 |J& "X aisEs HOLDDOWN SPRING 4
55 |38830210001000 |4WER & 10 STEEL BALL & 10 4
56 |GB/T91-2000 F 452, 5X 20 COTTER PIN 2.5X20 2
57 |GB/T97.1-2002 |*F#FE 10 FLAT WASHER 10 2
58 [38830210002000 |HEZE %0 TRATLER CONNECTOR 1
59 |GB/T93-1987 FRUER B =305 |STANDARD TYPE SPRING WASHER5 3
60 |GB/T6187. 1-2000 | &%/ AIR=MBRIREAL |y | \bTAL HEXAGON FLANGE FACING LOCKNUT M10 4
61 |GB/T5789-1986 | s#mid 2te#eM10x 25 |[HEXAGON FLANGE FACING BOLT M10X25 4
62 [38830210004000 |4 ZE 1Kk [ 5E Ji TOW BALL HOLDER 1
63 |GB/T5789-1986 SRR ATHIEAEMI0 X 1. 25X 2 [HEXAGON FLANGE FACING BOLT M10X1.25X25 (STRENGTHENING SCREW 3

5 (i J7hgAe)

BOLT)

64

38830204000100

[ #pE P16X ©10.5X5

CIRCULAR WASHER @ 16X ©10.5X5




F-2 JE#t R4i--CHASSIS SYSTEM

FEE |4 R peRT beame wpy | owms |meons

BORAUR - (PART Z DESCRIPTION - i

REF NO. NO.) REGD N0.| PRICE | PRICE | REQ.
65 [GB/T93-1987 Ry B EE S4B 10 |STANDARD TYPE SPRING WASHER 10 1

66

GB/T6187. 1-2000

SRS AL TR AR R
0X1.5

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10X1.5

67

GB/T6187. 2-2000

SRS AL TR AR R
0x1.25

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10X1.25

68

34602300000000

RENHLGe i

ENGINE BUFFER

69

38830201000500

RBNHUE T [ E AR

ENGINE LEFT LOWER FIXING PLATE

70

GB/T6187. 1-2000

B AV R I N3l

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8

71

38831703300000

HE A E

38831201403001

HESRAHRE OMETO

72

38831707000000

175 SR

MUFFLER COMPONENT-R

38831201102000

THA G RE-R ONEEERD

MUFFLER COMPONENT-R (STAINLESS TRON)

73

GB/T6187. 1-2000

LB /N VAL PR R RS

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8

74

35711705000000

1H & s R i

MUFFLER CLAMP

38831201104000

HE A0 (PO

MUFFLER CLAMP (STAINLESS TRON)

75

35711706000000

R ik

MUFFLER CLAMP RUBBER GASKET

76

GB/T5789-1986

7N FVE 24 TH MR AEMS X 30

HEXAGON FLANGE FACING BOLT M8X30

(

38831701000000

1A B L

MUFFLER COMPONENT-L

38831201101000

THE AL OB

MUFFLER COMPONENT-L (STAINLESS TRON)

78

GB/T5789-1986

7N F V24 TH MR AEMS X 20

HEXAGON FLANGE FACING BOLT M8XI. 25X20

79

GB/T5789-1986

7N F V24 TH MR AEMS X 20

HEXAGON FLANGE FACING BOLT M8XI1. 25X20

80

38831702000000

1H & A i

MUFFLER CUSHION

81

GB/T16674-1996

7S TR A THIBFEM10 X 1. 5X 25
(ClValEYED)

HEXAGON FLANGE FACING BOLT M10X1.5X25(STRENGTHENING SCREW
BOLT)

82

38831703100000

T S HEE 2O

38831201203001

THE AU 2R O

el Bl BN e S S e i S SN VSN (NG VAN B I I i I NS e I B




F-2 % & 4i--CHASSIS SYSTEM

2 |HRfHD  (PART o I ams wpny | owems |moe

REF NO. NO.) REGD No.| PRICE | PRICE | REa.
83 |38851704000000 |4 nnEs 6
84 [38831703200000 |45 28 /2 HEAE 1
38831201303001 |muas/ekeiir (FHeh 1
85 |38830201001300 |&& &8 Hr4[H & > 44CLUTCH CABLE FIXING BRACKET 1
86 GB/T5789—1986 @g%iﬁéﬁ%&MgX% ) HEXAGON FLANGE FACING BOLT M8X25 (STRENGTHENING SCREW BOLT) 1
87 |6B/T5789-1986 @g%émﬁmg“o CEIT [ LExAGON FLANGE FACING BOLT M8X20 (STRENGTHENING SCREW BOLT) | 1
88 |GB/T12618-1990 [dil:t~4i1%] @3.2X7 |SELF-PLUGGING RIVET ®3.2X7 2
89 [38830000070000 |% ki NAMEPLATE 1
90 (38831010002000 |ZEAHZEME TRUCK BED CUSHION COLLAR 8
91 |GB/T6187. 1-2000 |44/ s ks M K42 FM8 |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 2
92 |GB/T5789-1986 |/<fuikifiigkeMex 16 |HEXAGON FLANGE FACING BOLT M6X16 1
93 |GB/T93-1987 PR s EEEE6  |STANDARD TYPE SPRING WASHER 6 1
94 |345009090000F |\ LOUDSPEAKER 1
95 |GB/T5789-1986 |/<fhid:4ifidg#tMs X 16 |HEXAGON FLANGE FACING BOLT M8X16 4
96 |38811101260000 |F{ {3 AT FRONT BUMPER 1
97 |GB/T5789-1986 |/<faid:4ifidg#Ms X 16 |HEXAGON FLANGE FACING BOLT M8X16 2




23 24 25 26

21 22

19 20

£ & Z % —FRAME SYSTEM

F-3




F-3 &Y Z%--FRAME SYSTEM

5 | HARRES  (PART oo, DESCRIPTION o] wiry | owms [
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.

1 |38801500022000 |Ri{f4r & FRONT PROTECTIVE COVER 1
2 38830201001900 |mifry EA4[EEC 48 |FRONT PROTECTIVE COVER RIGHT FIXING BRACKET 1
3 138800906000000 |Fif A5 %% [a)kT FRONT RIGHT TURN LIGHT 1
4 [38800911000000 |HijHET HEADLIGHT 2

38830911001000 |RijHAAT Y LAMP BULB 2
5 |GB/T5789-1986 |/fid4ifiig#M6X 14 |[HEXAGON FLANGE FACING BOLT M6X14 6
6 |38830300000000 |Z4H4H & H1: UNDERBODY COMPONENT 1
7 [38831107550000 |FiHL 5 #50 # FRONT COVER RUBBER CUSHION 2
8  |38832204002000 |&/K7r RESERVOIR 1
9  |38832204001000 |& /K RESERVOIR COVER 1
10 [GB/T70.2-2000 [P/ FBIELERETMEX L. 25X25 [NNER HEXAGON FLAT HEAD BOLT M8 X 1.25X 25 4
11 |38831902000011 |£7 5% Ci74T)  [RIGHT STIDE MIRROR (WITH LIGHT) 1

38831902000010 |47 J540%5% (4¥%4%%)  |RIGHT SIDE MIRROR (CHROMEPLATE) 1
12 |38831902006000 |J&Fi4Eis i 3E REAR MIRROR RUBBER STOPPER 4
13 |38831107560000 |FiHL s HiAT2H A4 FRONT COVER SUPPORT ROD 1
14 [GB/T823-1988  |1=MihitskigiTnex 12 [CROSS RECESSES FLAT HEAD BOLT M6X12 2
15 [38811010010500 |Fh2% 45 28 £k I CABLE CONDUCTOR THREAD CUSHION 1
16 |GB/T845-2000 H BB4ATST3. 9X 16 [SELF-TAPPING ST3.9X 16 4
17 |38830300070000 |Z )6 57K £4H UNDERBODY WATERPROOF BAFFLE 1
18  [38830300020000 |RiHL FRONT COVER 1
19 |38802000250000 |44 X3 55 fixk % WINDSCREEN RUBBER BELT 1
20 |GB/T96.1-2002 |K#E ¢8.5X $24Xx2 |BIG WASHER & 8.5X b 24X 2 2
21 |GB/T70. 1-2000 Dﬁélﬁq%ﬁf%ﬂ) INNER HEXAGON CAP HEAD SCREW M8X1.25X25 2
22 [38802000201000 |#% /% %E RUBBER STOPPER 2
23 [38830302001000 |Fi+4 XM SZEEHRE  [WINDSCREEN BRACKET RUBBER GASKET 2




F-3 &Y Z%--FRAME SYSTEM

5 | HARRES  (PART oo, DESCRIPTION o] wiry | owms [
REF NO. NO. ) REGD No.| PRICE | PRICE | REQ.
24 [GB/T 97.3-2000 |#fiHF#MEs R4 IFLAP GASKETS (STAINLESS STEEL) 2
25 GB/T70. 1-2000 h'gjfﬁ Izié%jﬁ?%m) HEXAGON SOCKET HEAD CAP SCREW M8X1.25X25 (STAINLESS STEEL) 2
26 |38830302000000 |RiF4 XA SZZEE B |[FRONT WINDSHIELD SUPPORT ASSEMBLY 1
27 [38802000240000 |44 X\ 3k 55 WINDSCREEN 1
28 138831902007000 |Z M JEtiEs INSIDE REARVIEW MIRROR 1
29  [38832000280000 |RyHIE WIPER BLADE ARM 2
30 [38832000270000 |FHEI WIPER BLADE 2
31 [38832000330000 |miFl#eiEAFEE (1B |WIPER BRACKET BASE (VICE) 1
32  |GB/T823-1988  [1=itikstkizirnex16 |CROSS RECESSED SCREW M6X16 4
33 38832000350000 |FyH|#%EH 2 WIPER BRACKET 2 1
34 GB/T6187. 1-2000 |44 B s sk Mt Zigfne |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M6 2
35 138832000260000 |FK i HLAL WIPER MOTOR 1
36 |38802000300000 | Hi| 2% 1 WIPER INJECTOR 1
37 [38810401000000 |Z Fif %t Mk FRONT LEFT WHEEL ASSY. 1
38 [34500000076000 |4 [ a8 M10X 1. 25 |FASTENING NUT M10X1. 25 2
39 [38832000320000 |MiF|#eiEATEE (£ |WIPER BRACKET BASE (MAIN) 1
40 [38832000340000 |FyH|#SIEFT1 WIPER BRACKET1 1
41 |38830300012000 |/EHLaiT REAR COVER HANDLE 2
42 |GB/T70. 1-2000 bﬁglﬁqgidﬁ%ﬁ% HEXAGON SOCKET HEAD CAP SCREW M8X1.25X25(STAINLESS STEEL) 4
43 38830300010000 |/5Hl% REAR COVER 1
44 |GB/T823-1988  |1=iti/hatskiziInex16 |CROSS FLAT HEAD BOLT M6X16 7
45 138830201012800 |J& &GSk SPARE TIRE SUPPORTING BRACKET 1
46 GB/T6187. 1-2000 |44 B/~ Ay M4 iz A8 |[ALL-METAL HEXAGON FLANGING FACING LOCKNUT M8 1
47 |GB/T5789-1986 | vk ziigiensx 20 |HEXAGON FLANGING FACING BOLT M8X20 1
48 |GB/T5789-1986 | vk 4imiziMM8x 16 |HEXAGON FLANGING FACING BOLT M8X16 1




F-3 &5 Z%--FRAME SYSTEM

5 | HARRES  (PART o, DESCRIPTION o] wiry | owms [
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
49 |GB/T5789-1986 |/sfuik 2mit2mMex 25 |HEXAGON FLANGING FACING BOLT M8X25 4
50 [38830201012700 |/5 & HE1E E SZ BE4HAHSPARE TIRE FASTENING BRACKET COMP. 1
51 |38811010000400 |ECU ECU 1
52 |GB/T5789-1986 |/sfaik 2Mii2#Me X 16 |HEXAGON FLANGE FACING BOLT M8X16 2
53 38830201002700 |ECU[ & H#i ECU FIXING BOARD 1
54 |38810908000000 |J& 45 Ak REAR RIGHT TURN LIGHT 1
55 138830300011000 |J& #1135k 5% REAR COVER SEAL 480mm X 2
56 [38802100270000 |k 4 WOOFER 1
57 |GB/T823-1988 |tk kiz4TM6 X 2CROSS RECESSES BOLT M6X20 4
58 [38830201009000 [fK¥ M & #04E  |WOOFER CLAMP CONNECTOR 2
59 |38830910000000 |EA4TRIZEAT TAILLIGHT STOPLIGHT 2
60 |38830201004000 |J5 AT 28 REAR TAIL LIGHT BRACKET 6
61 |GB/T6187. 1-2000 |/ ik 2 Hish iz ks |HEXAGON FLANGE FACING LOCKNUT M5 6
62 38810907000000 |5 2255 4T REAR LEFT TURN LIGHT 1
63 |38833130800000 |Fi7 £k 7F £k fis #& CABLE RUBBER CUSHION 4
64 [38831901000011 |/ j5#A%% (kT  |LEFT SIDE MIRROR (WITH LIGHT) 1
38831901000010 |/ J5#0%8% (¥%4%)  |LEFT SIDE MIRROR (CHROMEPLATE) 1
65 [38831020006000 |&FNIHLIHR ENGINE PROTECTIVE BOARD 1
66 |GB/T5789-1986 |/<fuik 2Hii2kMsx 20 |HEXAGON FLANGE FACING BOLT M8X20 8
67 |GB/T 15855.2  |yikihit#p4l 4x11.8 |DRIVE RIVET 4 X 11.8 16
68 [38830300101000 |ZE171JHIFEMR FOOT REST 2
69 |38830600001000 |FE%E T A TOOL BOX 1
71 [345042000000E  |Fi st A SIDE FRONT REFLECTION SHEET 2
72 |GB/T93-1987 FrRoER s #2456 |STANDARD TYPE SPRING WASHER6 2
73 |GB/T97.1-2002 |“F-#AJE6 WASHERG 2




F-3 &Y Z%--FRAME SYSTEM

2 | R AL beame wmy | owms [mrus
RET_'I\?—O &7[(/?:1\?(?) (PART %%ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.

74 |GB/T6170-2000 |17YN fH2 £EM6 1-TYPE HEXAGON NUT M6 2
75 GB/T5789-1986 ?(ﬁq;f‘;ﬁ%ﬁéfﬁmom 25X 7 Sgﬁ;‘m FLANGE FACING BOLT M10X1.25X75 (STRENGTHENING SCREW 6
76  |GB/96. 1-2002  |JX#pE & 10X $30x2. 5|WASHER & 10X $ 30X 2.5 16
77 |GB/T6187.2-2000 fﬁ%?%%éﬁﬁ%ﬁﬁm ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10X1.25 8
78 138831902006000 | )& #HEHAG Ik 2E REARVIEW MIRROR RUBBER STOPPER 2
79 [38800000032000 |fHIEs#AL MAT L 1
80 [38800000032100 |JkIEs#AR MAT R 1
81 [38830300050000 |44 Jec Jia /2 Jik Kz UNDERBODY LEFT RUBBER SHEET 1
82 38830300060000 |44 J&c Ha A7 I F UNDERBODY RIGHT RUBBER SHEET 1
83 |GB/T5789-1986 | sfavk 4Tidg M6 X 16 |HEXAGON FLANGE FACING BOLT M6X16 2
84 GB/T6187. 1-2000 | &4 /m s fik2 mis i five |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M6 2
85  [38800905000000 |fij - #E 4T FRONT LEFT TURN LIGHT 1
86 |GB/T5789-1986 |, /HIIRINIONT 25X6 HpYAGON FLANGE FACING BOLT MLOXI. 25X60 | 2
87 |GB/T5789-1986 |/sfaik 4risgtsMs X 14 |HEXAGON FLANGE FACING BOLT MSX14 12
88 [38830201002000 |mrfr4y =4 FEs24¢  |FRONT PROTECTIVE COVER LEFT FIXING BRACKET 1

38836001000000 |$& A TOP 1

GB/T12618-1990 |t 44T ©3.2X9 [SELF-PLUGING RIVET ®3.2X9 37

38836001001000 |24 SNAPPER 37

38836001001100 |44 SNAPPER COVER 37

38836001001200 |4%40¥kK SNAPPER LOOP 37

38836001001300 |44/ )& SNAPPER BASE 37




F-4
J5 % & %:——REAR WHEEL ASSY.




F-4 j5% % 4i---REAR WHEEL ASSY.

e (s AR wameE ey | wms |me
REF NO. &j(FQNES’) (PART %%ff\ DESCRIPTION REGD NO. PRICE PRICE REQ.

1 [38832620002000 |4%224% kel STEEL CABLE BAFFLE RING 2 0, 20

2 [38831500001000 |45 %555 /3 i) 15 RIGHT CONSTANT VELOCITY UNIVERSAL JOINT [ 1

3 138820502101000 |J51MfH REAR ELEVATION ANGLE 2

4 |GBIT276-1994  |#li7& DAC356240  |BEARING DAC356240 2

5 |GB/T 893.1-1986 |fLH#i1%:#4P 62 |[CIRCLIP FOR HOLE 62 2

6 [38831201001000 |#zh%: BRAKE DISC 2

7 138810400002000 |#¢%% HUB 2

8  |38810400003000 |kt#izmM10x1.25%35|HUB BOLT M10X 1. 25X 35 8

9 |GB/T 5786-2000 | #iktmox1.25x25 |HEXAGON BOLT M10X1.25X35 8

10 [35812011004000 |#MH®18.5x ®35x4 |[WASHER® 18. 5X ® 35X 4 2

11 |38832110003000 |JFHE#ZLIMI8X 1.5 [SLOTTED NUT M18X1.5 2

12 |GB/T91-2000 H F453 X 50 COTTER PIN 3X50 2

13 |38810401003000 |/5%EHa27+11-14 (EEQREAR TIRE 27+%11-14 (EEC EPA) 2
357105010020-1 |f5%&/ie (A BENG)  |REAR TIRE (ROAD TIRE) 2

14 |357105010010-1 |j=%:%d REAR RIM 2

15 138830401004000 |/ 7HE VALVE 2
GB12836. 1-1999 |JE/isii1Msz 2 -01-2 [TUBELESS VALVE Z 2 -01-2 2

16 |35810000011000 |mmaT7Ezigsmiox1.25 |[ACORN NUT M10X1. 25 8

17 |35710401003000 |##td 25 HUB CENTER COVER 2

18 [38831500000000 |/ %533 7 [ 1 LEFT CONSTANT VELOCITY UNIVERSAL JOINT 1




F-5
BiT%: & 45——FRONT WHEEL ASSY.




F-5 B # &2 4i---FRONT WHEEL ASSY.

5 5k e wame| sy | mms |weu
REF 71\?; &7[(4t£(?> (PART g$$ DESCRIPTION REGD NO. PRICE PRICE REQ.

1 |GB/T 893.1-1986 [fLH #1444/l 62 |CIRCLIP FOR HOLE 62 2 2,10

2 |38812110006000 |7 %4k CASTELLATED SHAFT 2 39, 00

3 138820404004000 | A4 F FRONT RIGHT ELEVATION ANGLE 1

4 |GB/T5789-1986 |/VALZHIMRENIONL 25X38 IHEXAGON FLANGE FACING BOLT M10X1.25X38 2

5 |GB/T276-1994  |#hi7k DAC356240  |BEARING DAC356240 2

6 [38831201001000 |#zh%: BRAKE DISC 2

7 |GB/T 5786-2000 |/ssmsziemoxi.25x25  |HEXAGON BOLT M10X1. 25X25 8

8 138810400002000 |%t#% HUB 2

9 38810400003000 [s#%iZ#M10X 1. 25X 35|HUB BOLT M10X1. 25X35 8

10 |GB/T 6178-1986 | sfajrtiigrrmisx 1.5 |HEXAGON SLOTTED NUT M18XL.5 2

11 |GB/T91-2000 JF 42, 2X 32 SPLIT PINS 2.2X32 2

12 138810401002000 |Fi#E/f27+8-14 (EEC [FRONT TIRE 27%8-14 (EEC EPA) 2
357104010020-1 [Hi%EHE (APEHE)  |FRONT TIRE (ROAD TIRE) 2

13 1357104010010-1 [RiT%c4 FRONT RIM 2

14 138830401004000 |5 7M% VALVE 2
GB12836. 1-1999 |l <1147 2 -01-2 |TUBELESS VALVE 7 2 -01-2 2

15 135810000011000 |spse rizieoxi.2s |ACORN NUT MIOXI. 25 8

16 [35710401003000 |##Lr i HUB CENTER COVER 2

17 |38820404003000 |Fi 7 104 LEFT ELEVATION ANGLE 1




F-6

FRARS
STEERING SHAFT
ASSY.

34

35 36 37 38394041 42 43 44 45 46 47 4849 50 51




F-6 #:7] £ 4;---STEERING SHAFT ASSY.

55 | AR (PART o DESCRIPTION N
REF NO. NO.) REGD NO.| PRICE PRICE REQ.
1 [GB/T70.2-2000 |w firEskizeusxi6  |INNER HEXAGON FLAT HEAD BOLT M5X16 6
2 |38830601000000 |J %% STEERING WHEEL 1
3 |38812001010000 |milW\ 44T <M LOUDSPEAKER TRANSFER SWITCH BOARD 1
4 |GB/T823-1988  |1FHi/hiisizsInusx10 |CROSS RECESSED PAN HEAD SCREW M5X10 1
5 |38812001020000 |milW\E: It oe%s LOUDSPEAKER TRANSFER SWITCH COVER 1
6 |GB/T6187. 2-2000 ?ﬁ%?mﬁﬁﬁ%ﬁﬂm ALL-METAL HEXAGON FLANGE FACING LOCKNUT MI2X1. 25 1
7 |38812001030000 |/ [fi) 4% 22 2 ok STEERING WHEEL FITTING SEATS 1
8  [38830906000000 |ZH& T SWITCHGROUP 1
9  [38801500010000 |J7 [ | STEERING COVER UPPER 1
10 |GB/T5789-1986 |/sfmik 2imiz M6 X35 [HEXAGON FLANGE FACING BOLT M6X35 2
11 |38810917000000 |5 KIF5% IGNITION SWITCH 1
12 |38812001001000 |J7 [AjAE E A, STEERING RACK ASSEMBLY 1
13 |GB/T5789-1986 |/sfik 2imiZMMe X 25 [HEXAGON FLANGE FACING BOLT M8X25 1
14 138830602000000 |7 7]+ 3 [7] 15 STEERING UNIVERSAL JOINT CROSS 1
15 |GB/T823-1988 |+t kigimmax12 [CROSS RECESSED PAN HEAD SCREW M4X12 2
16 |38801500020000 |Jj A& K STEERING COVER LOWER 1
17 |GB/T845-2000 E BU2%TST3. 5X 16 |SELF-TAPPING SCREW ST3. 5X16 2
18 |GB/T845-2000 F BUE4TST4. 2X 20 [SELF-TAPPING SCREW ST4. 2X20 2
19 [GB/T823-1988  |=fi/hitskigsTnex 12 [CROSS RECESSED PAN HEAD BOLT M6X12 1
20 |38830201002900 |J7 [AjAE LR STEERING RACK PRESS-BOARD 1
21 |GB/T5789-1986 | fhik 4THidE M6 X 25 |HEXAGON FLANGE FACING BOLT M6X25 2
22 GB/ TO187. 1-2000 |&& @/~ Mk 1m et KR a8 |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 10
23 GB/T5789—1986 @g%ifﬁ@%#ﬂmxzo (5877 Egi(l;ngN FLANGE FACING BOLT M8X20 (STRENGTHENING SCREW 3
24 [38832401000000 [y o M BEH |ppakk pEDAL, THROTTLE PEDAL AND CLUTCH PEDAL COMP. 1
25 [GB/T6170-2000 |1 NfHIERMEX1.25 [HEXAGON NUT MSX1. 25 2
26 |GB/T91-2000 52X 20 COTTER PIN 2X20 1




F-6 #:7] £ 4;---STEERING SHAFT ASSY.

5 BRI (PART po DESCRIPTION bt ey | owars | morem
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
27 |GB/T 15389 BEFT M8X 1. 25X 50 |SCREW M8X1. 25X50 1
28 38832500005000 | H % FE S PEDAL CONNECTING PIN 1
29 |GB/T5789-1986 |/<faik 4 Hii2kM6x 16 |HEXAGON FLANGE FACING BOLT M6X16 2
30 GB/T6187. 1-2000 |4 m ik mst iz mme  |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M6 2
31 [38831602001000 |B5&asmsbiRfzc4  |CLUTCH PEDAL POSITION LIMITER 1
32 |GB/T5789-1986 @g%émﬁm‘“% CEIT | LEAGON FLANGE FACING BOLT MSX25 (STRENGTHENING SCREW BOLT) | 2
33 |GB/T5789-1986 |/<fai 4iiigMs x 25 |HEXAGON FLANGE FACING BOLT M8X25 1
34 [38830602003000 |F#i2 CLAMP2 2
35  [38800202101000 |BHzEL DUSTPROOF COVER L 1
36 |38830602002000 |41 CLAMP1 1
37 38830202200000 |7 [AIHLA FRAIE STEERING LIMITING COVER RIGHT 1
38 [38830201025300 |77 FIHL FIEMK STEERING GEAR BOTTOM BOARD 2
39  [38800202100000 |J7 [mIH sk % STEERING GEAR ASSEMBLY 1
40 GB/T6187. 12000 |&4&/m s fik2 mis i fins |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 4
41 |GB/T5789-1986 | <faik 2HikeiM8x 20 |HEXAGON FLANGE FACING BOLT M8X20 4
42 138830202300000 |5 MINLAFRALE STEERING LIMITING COVER LEET 1
43 [38800202103000 |BR:3Li%#ERl BALL JOINT STEERING 2
44 |GB/T6170-2000 |17 xfmigfMI0X 1. 25 |HEXAGON NUT M10X1. 25 2
45 [38830602001000 |4 CLIP 1
46 [38800202102000 |Bi4>ER DUSTPROOF COVER R 1
47 138830603200000 |HiFT PULL ROD 2
48 |GB/T6170-2000 |1% xfmigfMI2X 1. 25 |HEXAGON NUT M12X1. 25 2
49 38800202300000 |[HiFFERL TIE ROD BALL 2
50 |GB/T6181-1986 |rsrtsmzsnzxi.25  |HEXAGON THIN SLOTTED NUT M12X1.25 2
51 |GB/T91-2000 TF 1452 X 25 COTTER PIN 2X25 2




F-7
PR A 4 ———SUSPENSION ARM ASSY.




F-7 2/ & 4i---SUSPENSION ARM ASSY.

= T o T y7ea o
ol oy | e DESCRIPTION e
1 |oB/T5789-1986 [/ JUAEMZXLEXTIHEYAGON FLANGE FACING BOLT M12X1.25X75 | 16
2 |GB/T6187. 2-2000 2157 i CIBUSSREAL g1 VETAL HEXAGON FLANGE FACING NUT ML2XL. 25 4
3 |35711100002000 |#&484t%E COCKET CENTRING BUSH 24
4 [35711100001000 |#2%1 8 Ji2s COCKET CENTRING NYLON BUSH 48
5 |6B/T5789-1986 |/ B A2 HEXAGON FLANGE FACING BOLT MI12X1. 25X155 | 4
6 [38811102160000 |45 L2 UPPER ROCKER ARM RIGHT REAR 1
7 |38831102202000 |7EIMEM6 (A454H) |LUBRICATOR FITTING M6 (STAINLESS STEEL) | 24
8 [38811102260000 |4 /5 FHEi LOWER ROCKER ARM RIGHT REAR 1
9 |GB/T5789-1986 |/ 80123 IHEXAGON FLANGE FACING BOLT M10X1.25X50 | 8
10 GB/T6187 2-2000 ?X%%?ﬁﬁyiiﬁ%ﬁ%m%ﬂm ALL-METAL HEXAGON FLANGE FACING LOCKNUT M10X1. 25 8
11 [38803030000001 |5 5% REAR SHOCK ABSORBER ASSEMBLY 2
12 [38811102150000 |72 )5 I8 UPPER ROCKER ARM RIGHT REAR 1
13 [38811102250000 |72 )5 F 28 LOWER ROCKER ARM LEFT REAR 1
14 |GB/T91-2000 JF 452X 25 COTTER PIN 2X25 2
15 |GB/T6178-1986 |/ faJFHizihnex 1. 25 [HEXAGON SLOTTED NUT M12X1. 25 2
16 [38831101101100 |7 4R ERk FRONT UPPER ROCKER ARM BALL 2
17 [38831101101300 |#ZERM16 NUT M16 2
18 [38831101101200 | FIBHIZEIM16 SELF-LOCKING NUT M16 2
19 |[38831101101000 |fif I 728 FRONT UPPER SWING RACK 2
20 |38803020000000 |45k FRONT SHOCK ABSORBER ASSEMBLY 2
21 |38831101104000 |7 T2 FRONT UPPER ROCKER ARM 2
22 [35812110200000 |BkJ5 [71745 444 BALL JOINT COMP. 2
23 |GB/T6187. 1-2000 (&4 /@ k22 mist K fns |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 0
24 |GB/T5789-1986 |/fiik 2 iiizteusx 20 |HEXAGON FLANGE FACING BOLT M8X20 6




F-8

JREAE -

REM R

SEATS, SAFETY BELT

SYSTEM




F-8 M. ‘R4 R%---SEATS, SAFETY BELT SYSTEM

FF 5 |5 RA0ES  (PART o I n s iy | omms |
VAN

REF NO. NO.) REGD No.| PRICE | PRICE | Req.
1 |GB/T5789-1986 |/ 4imigsNs < 16 |HEXAGON FLANGE FACING BOLT MSX16 4
2 138830201010000 |24 [ 5 3 48 SAFETY BELT FIXING BRACKET 2
3 GB/T5789-1986 @g?’:ifﬁiﬁ%&MfﬁX% (1 HEXAGON FLANGE FACING BOLT M6X25(STRENGTHENING SCREW BOLT) 2
4 |6B/T5789-1986 ?(ﬁu;é{;jéﬁ%ﬁﬁ&mom. 25X3 Sgﬁ;‘m FLANGE FACING BOLT M10X1.25X30 (STRENGTHENING SCREW 9
5 |GB/T5789-1986 ?(ﬁu;é{;jéﬁ%ﬁﬁ&mom. 25X2 Sgﬁ;‘m FLANGE FACING BOLT M10X1.25X25 (STRENGTHENING SCREW 9
6 [38833110000000 |Zz4=s4+n BUCKLE SAFETY BELT 2
7 38833120000000 |24 [ & hE AL SAFETY BELT FIXING BOLT 2
8 [38833100002000 |Zz45L SAFETY BELT L 1
9 38830701000010 |3 FE¥A SEAT COMP L 1
38830701000011 | s (ffE ) |SEAT COMP L (EMULATIONAL LEATHER) 1
10 |GB/T6187.1-2000 |44 @7 ik 2 mis S sns |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 8
11 |GB/T 37-1988  |mmimizimsx1.25x35  |T-SLOT BOLT M8 X 1. 25X 35 4
12 138830702000010 || EE%k SEAT COMP R 1
38830702000011 |gE|MeE (fiE ) |SEAT COMP R (EMULATIONAL LEATHER) 1
13 [38833100001000 |Zz4=74R SAFETY BELT R 1
14 |GB/T96. 1-2002 | K#[E6 BIG WASHER6 2




F-9

HZh RS

BRAKING SYSTEM

F-9 i3 & %i---BRAKING SYSTEM

FE5 |4HARMRES  (PART e DESCRIPTION oo mE wmy | oems [ renE
REF NO. NO. ) REGD NO.| PRICE PRICE REQ.
75 F V2 T MEAEM12 X 1. 25 X 3 [HEXAGON FLANGE FACING BOLT M12X1.25X30 (STRENGTHENING SCREW

1 GB/T5789-1986 0 (58 J74842) BOLT) 8

2 |GB/T97.1-2002 |*F#FE12 FLAT WASHER12 8

3 |GB/T93-1987 Ry A FE B 12 |STANDARD TYPE SPRING WASHER12 8

4 138831201000000 |z 5% 5 Bk BRAKE ASSEMBLY 1

5 |GB/T3452. 1—199]0JX1E 30X 2. 65 0-RING 30X2. 65 1

6 |GB/T6187. 1-2000 |44 /E ik i %12 £8 [ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 2

7 |GB/T5789-1986 | sfik 2 iigteNs x 35 |HEXAGON FLANGE FACING BOLT M8 X35 1

8 |GB/T6187. 1-2000 |44 /@ /s ik i %12 £8 [ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8 1

9 [38831201002000 | zh BEHE B BRAKE PAD VES

10 [38833541001000 |EZ*B) /1% VACUUM BOOSTER PUMP 1

11 |38833541002000 |ZL%8h /%% |CONNECTING PIPE 1

12 [38831317600000 |4 N4 ¢ 16 2

13 |38833541003000 |EL4 GRS 54k |[THREADING CUSHION 2

14 [38833541004000 |EZE 7 EIHTIR  |SUBPRESSURE CONTROL VALVE 1




F-10

M. EER
INTERIOR

$a )
bl
15 16171@ Y-




F-10 M. B34 INTERIOR TRIMMING, ELECTRICAL

2 |#RMHD  (PART o I ams wpny | owems |moe
REF NO. NO.) REGD No.| PRICE | PRICE | REa.
1 |38810912000000 |{55% SINGAL INDICATOR 1
2 |GB/T5789-1986 | <fiik ~ifiigkM6 X 16 |HEXAGON FLANGE FACING BOLT M6X16 8
3 [38810913000000 |5 J&¥ HFEFE SPEEDOMETER 1
4 [38810914000000 [Jhfr /KR4 & OIL LEVEL & WATER TEMPERATURE INDICATOR | 1
5 [38810915000000 |A& FNHL4%LHFE ENGINE SPEED RECORDER 1
6 [GB/T819.1-2000 |15HyikizsTM6x20 [CROSS RECESSED COUNTERSUNK HEAD SCREW M6| 4
7 [38802100260000 |#FEes 45F LOUDSPEEKER 4inch 2
8 |GB/T845-2000  |H HHE4TST3. 5X 16 [SELF-TAPPING SCREW ST3.5X 16 8
9 |38802100290000 |ififE SURFACE BASKET 2
10 38900300022000 |MP3 iK% il bt MP3 BOARD CONTROLLER 1
11 |GB/T845-2000  |H MIZ4TST3. 5X 16 |SELF-TAPPING SCREW ST3.5X16 2
12 [38900300021000 [MP34%ji s MP3 PLAYER 1
13 |gB/T823-1988  |tTsHi/akigtmax10 [CROSS RECESSED FLAT HEAD SCREW M4X10 2
14 [34610915000000 | 5 fH &% CIGAR LIGHTER 1
15 |38810906006000 | KT - HEADLIGHT SWITCH 1
16 |34610906001000 |fE 2R %I 5% EMERGENCY ALARM SWITCH 1
17 |38810906002000 |%& <k FF% FLAMEOUT SWITCH 1
18 [38810906005000 |/NTFF3% LITTLE LAMP SWITCH 1
19 |38801500012400 | PN 41 i FASTENER BASE 56
20 |GB/T845-2000 | BHE4TST3. 9X 16 |SELF-TAPPING SCREW ST3.9X16 56
21 |38801500012310 |P4 1t FASTENER COVER 56
22 |38801500019000 |4 fj%E iR RIGHT SIDE DECORATION BOARD 1




F-10 M. B34 INTERIOR TRIMMING, ELECTRICAL

e (s wameE ey | wms |me

REF NO. &*FQNE(?> (PART %%ff\ DESCRIPTION REGD NO. PRICE PRICE REQ.
23 [38801500016000 |J& 2= 1R REAR BOX DECORATION BOARD 1
24 138801500017020 |HJedkT& 5 HB CENTER HAND REST REAR PART 1
25 |38801500021000 |5 Ff /N 1R REAR BOX DECORATION LITTLE BOARD 2
26 |38801500018000 | A~ M| 1K LEFT SIDE DECORATION BOARD 1
27 |38801500012000 |{X& & INSTRUMENTATION CONSOLE 1
28 [38831500020000 | deikTF-& E#F CENTER HAND REST UPPER 1
29 [38801500017010 |hHfkFEHi#  |CENTER HAND REST FOREPART 1
30 |GB/T6187. 1-2000 |4 4o ik 2 wmisn iz e |ALL-METAL HEXAGON FLANGE FACING LOCKNUT | 8
31 [38900300025000 Uk U FLASH DISK 1
32 |38831500004000 |{XFR & AMHMHEFN (F) |INSTRUMENTATION CONSOLE (DOWN) 4
33 |38801500012310 |4 1HitN FASTENER COVER 4
34 [38831500010000 |H:TF-44 STORAGE BOX & ARMREST 1
35 |GB/T845-2000 E BUE4TST3. 5X 16 [TAPPING SCREW ST3. 5X16 6
36 [38801500025000 |#f CUP BASE 1
37 [38831500013000 [{¥FK 5 H a4 fF |ELECTRICAL COMPONENT 1
38831500013100 | H#% 56 FF 3 4t LOCK 1
38 |GB/T951-1986 |+l sk ARURET4X 30 2




F-11
28R WIRE HARNESS




F-11 £k ---WIRE HARNESS

2 (s AR wameE ey | wms |me
REF NO. &7[(41?(?) (PART %ﬁ\' DESCRIPTION REGD NO. PRICE PRICE REQ.

1 [38811010010200 [{XFLK INSTRUMENT WIRING HARNESS 1

2 [35810901800000 |=£&IA it %e THREE-WIRE FLASHER 2

3 |38811010010301 |4 RLHK REAR TAIL WIRE HARNESS 1

4 |38811010010400 |Rifib&k iR NOSE NACELLE WIRE HARNESS 1

5 [38811010010100 |KBEIHILH ENGINE WIRE HARNESS 1

6 |GB/T5789-1986 | sfiid ~ifiikMs x 10 |HEXAGON FLANGE FACING BOLT MSX10 1

7 |GB/T5789-1986 |k 4Hik2#4M6 X 16 [HEXAGON FLANGE FACING BOLT M6X16 3

8 |38811010010600 | FH RESTSTANCE 1

9 |38811010010700 |HLF fikk1 POWER CATHODE 1 2

10 |38811010010800 |FH V& 41 k22 POWER CATHODE 2 1

11 [38811010010900 | IFHK POWER ANODE 1

12 |38811010011000 |mil W\ 422k LOUDSPEAKER CONNECTING LINE 1




F-12
PR BIENE

CABLE, OPERATING
MECHANISM

20

'(((((&(ﬂ&m" §/
> T




F-12 7 &, #AENIMSK---CABLE , OPERATING MECHANISM

5 |HARRES  (PART oo, DESCRIPTION o] wiry | owms [
REF NO. NO.) REGD No.| PRICE | PRICE | REQ.
1 [38831320000000 |1} J4 £k THROTTLE CABLE 1
2 |38831300004001 |5 44728 Mk, PARKING BRAKE CABLE ASSEMBLY 2
3 [38833130600000 |k ki £& %, CHOOSE OR SHIFT GEAR CABLE ASSEMBLE 1
4 138831310000000 |54 ek CLUTCH CABLE 1
5 [GB/T845-2000 | BrHB4TST4. 2X 16 |SELF-TAPPING BOLT ST4.2X16 4
6 [38833131000000 |[F-HEEK (M12) HANDLE BALL (M12) 1
7 138833130900000 |F-HiEke HANDLE BALL COVER 1
8 138831300005100 |F-#I2 HANDBRAKE COVER 1
9 [346126010000-1 |W:ZEFHE PARKING BRAKE HANDLE 1
10 |GB/T5789-1986 |/<fuik 2Hiig#Mex 14 |HEXAGON FLANGE FACING BOLT M8X14 2
11 |6B/T6187. 1-2000| &M/ VEZIEIURE o1 yprol. HEXAGON FLANGE FACING LOCKNUT M8 1
12 |GB/T 27-1988  |{PMRINSX 105507 |grpp BoLT Mg X §10.5X 17X 27 1
13 |38833130601500 |3} CLIP 2
14 |GB/T5789-1986 |/<fuik 2HiiskMex 25 |HEXAGON FLANGE FACING BOLT M6X25 4
15 |38831340000000 k44 540 e GEARS OPERATOR 1
16 |GB/T91-2000 TF 452X 20 COTTER PIN 2X20 1
17 |GB/T 97.3-2000 |4%%ii - T~ l8 FLAT WASHER 8 FOR PIN ROLL 1
18 |38831107540000 |RiHLE IS Tl FRONT COVER HANDLE 1
19 [GB/T845-2000 | HrhB4TST4. 8 X 16 |SELF-TAPPING SCREW ST4.8X16 2
20 |38831107530000 |HiHL = AlF7 &Lk FRONT COVER CABLE 1
21 |GB/T5789-1986 |/~ 4ifiig#M6x 20 |HEXAGON FLANGE FACING BOLT M6X20 2
22 |38831107510000 |FiHL =4 FRONT COVER LOCK 1
23 |GB/T6170-2000 |17%175 M2 £EM6 MODEL 1 HEXAGON NUT M6 1
24 |GB/T5789-1986 | i 2ifiigtM6x 25 |HEXAGON FLANGE FACING BOLT M6X25 2
25 GB/ To187. 1-2000|&&)E k2 mb EiEfiMe |ALL-METAL HEXAGON FLANGE FACING LOCKNUT M6 2




F-13
KE K =18
WATER PIPE & THREE-WAY




F-13 /K& & =i8---WATER PIPE & THREE-WAY

2 |$RMHD  (PART o I ams wpny | owems |moe
REF NO. NO.) REGD No.| PRICE | PRICE | REa.
1 [38831020008000 | 4R 7H JE s 4% 2 48 FILTER ELEMENT BRACKET 1
2 |GB/T5789-1986 | sk i@ Msx 14 |HEXAGON FLANGE FACING BOLT M8X14 1
3 [38831020007000 |BAIHIE 28 FILTER ELEMENT 1
4 38830801001000 |3 (i) (240mm>  [OIL PIPE 3 (PRESSURE-PROOF) (240mm) 1
5 |38830000004000 |1 =il OIL PIPE THREE-WAY 1
6 [38831317700000 |#fEINFiE 6 13 8
7 [38830000009000 |V 7 £k ik #4 OIL PIPE CONDUCTOR THREAD CUSHION 2
8 38830000008000 |2 (it &) (2700mm) [OIL PIPE 2 (PRESSURE-PROOF) (2700mm) 1
9 |38831317100000 |at:FF4 ¢ 32 7
10 |38832000004100 |KhHLiHEKE3 1
11 |38831317300000 |#t:3A4E § 28 4
12 [38831316800000 |A&BNHLHE/KEE 1
13 |38811010010500 | 452k % £ iz 44 CABLE CONDUCTOR THREAD CUSHION 4
14 |38831020005000 |%k 4% SPRING 1
15 [38830000010000 |Wh# b4 FUEL TRACK THRUSTING 5
16 |38832000001100 | K ahHLEEKE1 1
17 |38831317500000 |#{E3A4E § 20 4
18 [38832000002100 |/MEFFKE SHORT CIRCLE WATER PIPE 1
19 [38832000302000 |A&FNHLHKES 1
20 [38832000005000 |/NEFF =i SHORT CIRCLE THREE-WAY PIPE 1
21 |38831317600000 |3#i{4H:3F% 6 16 2
22 [38822000003000 |&/kaziEs1 (6500 |RESERVOIR CONNECTION TUBE1 (650) 1




F-13 /K& & =i8---WATER PIPE & THREE-WAY

75

REF NO.

i AR
NO. )

(PART

K

DESCRIPTION

amE wmy

LXigS

KBHL

REGD NO.

PRICE

PRICE

REQ.

23

38822000003100

BIKTEREE2 (550)

RESERVOIR CONNECTION TUBE2 (550)

1

24

38831317400000

FEVEA T § 22

2

25

38831317200000

SN § 30

—_

26

38832000003000

RENHLE K2

ENGINE INLET TUBE2

27

38832000005000

MIEI =B

SHORT CIRCLE THREE-WAY PIPE

28

38852002008000

RENHLH 7K HE R 7

29

38852002007000

RN K T HE SR

30

38832000002100

IMEIRIKE

SHORT CIRCLE WATER PIPE

31

38832000202000

RANHLH K2

32

GB/T5789-1986

7N FR T 2 TH R AEMG X 25

33

34603000007000

[l 5 Sk

34

GB/T6187. 1-2000

x4 7N A I 24 T B K AR BEMG

35

38831316900000

RENHLH K E

36

38832000102000

KA KL

37

38830000007000

WAL E) (450mm)

OIL PIPE 1 (PRESSURE-PROOF) (450mm)

38

GB/T93-1987

e 5 A 6

STANDARD SPRING WASHERG

39

GB/T5789-1986

7N F V22 TH MR AEM6 X 45

HEXAGON FLANGE FACING BOLT M6X45

— = N |||l |HH]HFH|I—=—|H—|]H~ |~




F-14

ZANGTGS

EXTERIOR TRIMMING PARTS

g
mjp

[op}




F-14 #Mfifk---EXTERIOR TRIMMING PARTS

2 (s wameE ey | wms |me
REF NO. &*FQNESB (PART g$$ DESCRIPTION REGD NO. PRICE PRICE REQ.
1 |GB/T823-1988 | +-ikusszitmex14  |CROSS RECESSED SCREW M6X14 4
2 |GB/T845-2000  |H HH24TST4. 2X 16 |[SELF-TAPPING SCREW ST4.2X16 2
3 [345209200000E  |J& AR T REAR REGISTRATION PLATE LAMP 1
4 38801500050000 |/ {547 & REAR PROTECTIVE COVER 1
5 38802000201000 |5k % ROBBER STOPPER 8
6 |GB/T5789-1986 @iiﬁéﬁ%&W% CEJT | HEXAGON FLANGE FACING BOLT M8X 25 (MIGHTINESS BOLT) 8
7 |GB/T97.1-2002 |*F-#A[E 10 FLAT WASHER 10 8
8 |38801500024000 |5 34 D-POST 1
9 [38801500023000 |Z%Tyi%e TOP HOLDER 1
10 |GB/T5789-1986 | fik iz sM6x 14 [HEXAGON FLANGE FACING BOLT M6X14 6
11 [GB/T 97.3-2000 |#ssiv#ms CRe4>  [FLAT WASHER 8 FOR PIN ROLL 24
12 |GB/T70. 1-2000 Dﬁélﬁq%ﬁf%ﬂ) HEXAGON SOCKET HEAD CAP HEAD SCREW M8X1.25X25 6
13 |GB/T70.1-2000 |3 it i ) |HEXAGON SOCKET HEAD CAP HEAD SCREW MSXI.25X20 18
14 |38801500090000 |5 2 $4¥e b REAR LEFT FENDER 1
15 [38801500080000 |JimA £47ebi REAR RIGHT FENDER 1
16 |38801500060000 |Ri 2 $4 ¥ bt FRONT LEFT FENDER 1
17 |38801500070000 |HiA7+47eHK FRONT RIGHT FENDER 1
18 |345041000000E |50 je 6 A REAR REVERSE SIDE MIRROR 2
19 |GB/T93-1987 FrRUE R s EEE B 5 |STANDARD SPRING WASHER5 2
20 |GB/T97.1-2002 |*F-#AJ&E[5 WASHER5 2
21 [GB/T6170-2000 | I B4\ FH2RIMS I HEXAGON NUT M5 2




